DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-077-001 6/22



Kits &
Assemblies

o
=
(0]
3
o
==
o
£
‘=
©
Q
]

& Tumbler Group

Electrical

60

Kits, Assemblies, & Common Parts

Description

LP to Natural Conversion Kit for White Rodgers

T30
9732-142-004

T50
9732-142-004

T80
9732-142-004

Kit - A to C series Conversion, Black, 120v

9732-307-002

9732-307-002

9732-307-002

Kit - A to C series Conversion, Blue, 120v

9732-307-001

9732-307-001

9732-307-001

Kit, Optional Replacement for Round Switch

9539-492-001

9732-351-001

9732-351-001

9732-351-001

Temperature Probe

9501-004-002

9501-004-002

9501-004-002

Kit-30/50/80 OPL, PCB-Controler

9732-249-001

9732-249-001

9732-249-001

Ignition Control Box

9857-182-001

9857-182-001

9857-182-001

Electrode Assembly, Ignition

9875-002-003

9875-002-003

9875-002-003

Thermostat, Hi-Limit

9576-203-002

9576-203-002

9576-203-002

Termostat, Overtemp

9576-207-008

9576-207-008

9576-207-008

Fuse, .600MA/250V

8636-024-001

8636-024-001

8636-024-001

Motor Run Relay

5192-299-002

5192-299-002

5192-299-002

Transformer, Ignition

8711-007-002

8711-007-002

8711-007-002

Lint Screen

9822-026-002

9822-026-001

9822-031-002

Air Flow Switch

9536-461-009

9536-461-009

9536-461-009

Door Switch

9539-492-001

9539-492-001

9539-492-001

Motor Belt

9040-076-003

9040-076-006

9040-076-011

Tumbler Belt

9040-073-009

9040-073-011

9040-073-012

Tension Arm Complete

9861-022-001

9861-022-002

9861-024-002

Spider/Trunnion

9568-015-001

9568-013-001

9873-008-001

Door Handle

9244-082-001

9244-082-001

9244-082-001

DCBD30HC_-10
DCBD50HC_-10
DCBD8S8OHC_-10

Section 5:
Dryer Parts Data

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

punpunop

)]
=
<)
=)
(=¢
5
g
@
35,
5
Q

ejeq sued
pP33eoH d11109|3

-9|qnoJ] ‘IAIRS

oueuquIep

61



Kits &
Assemblies

Dryer Cabinet Group

Description

Loading Door Compleate SS/
Brushed SS/Blk

9960-306-001

9960-305-001

9960-305-001

Loading Door Compleate Wht/
Brushed SS/Blk

9960-306-003

9960-305-003

9960-305-003

Cabinet
Group

Door Assy, Loading (Ring only)
Brushed SS

9960-255-008

9960-284-002

9960-284-002

Plate Assy, Hinge (SS)

9982-374-001

9982-368-001

9982-368-001

Plate Assy, Hinge (Wht)

9982-374-003

9982-368-003

9982-368-003

Cover-Hinge Back, Black

9074-341-002

9074-340-002

9074-340-002

Screw-10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw Hinge to Door

9545-012-015

9545-012-015

9545-012-015

Nut, Hinge to Door

8640-413-002

8640-413-002

8640-413-002

Glass, Door

9212-002-003

9212-002-004

9212-002-004

Gasket, Door Glass (Black)

9206-413-001

9206-413-002

9206-413-002

Support Door Glass

9548-117-000

9548-117-000

9548-117-000

Gasket, Door Outer Rim (Black)

9206-420-003

9206-420-005

9206-420-005

Handle, Loading Door

9244-082-001

9244-082-001

9244-082-001

Screw, Handle

9545-018-017

9545-018-017

9545-018-017

Stud Door Catch

9531-033-002

9531-033-002

9531-033-002

Nut-Hex, #10-32

8640-413-001

8640-413-001

8640-413-001

Nut, Acorn

8640-413-003

8640-413-003

8640-413-003

Catch, Loading Door

9086-015-002

9086-015-002

9086-015-002

Rivit

8638-190-009

8638-190-009

8638-190-009

Strap, Hinge (Black)

9966-015-002

9966-014-002

9966-014-002

Plate Assy-Backup, Hinge

9982-371-001

9982-356-001

9452-790-001

Plate Assy-Backup, Hinge

9982-369-001

Reinforcement-Front panel

9817-003-001

Screw-Phillips, 10-32x1/2
Chrome

9545-012-003

9545-012-003

o3 I IS NSRS O O O o I S ISR VT I SR I T AN N I TN T I

Screw-Phillips-Counter sink, 10-
32x1/2 Chrome

NA

9545-012-028

i

Screw-Special, Hinge to Door

9545-052-001

9545-052-001

9545-052-001

Nut-Allen, 1/4-20

8640-439-001

8640-439-001

8640-439-001

Washer-Fiber/Plastic

8641-436-003

8641-436-003

8641-436-003

Front Panel Assy (SS)

9454-870-001

9454-866-001

9454-868-001

Front Panel Assy (Wht)

9454-870-003

9454-866-003

9454-868-003

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

Washer-Finish

8641-585-001

8641-585-001

8641-585-001

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Insulation-Front Panel, Top Half

9277-062-001

9277-057-001

9277-058-001

Insulation-Front Panel, Bottom
Half

9277-062-002

9277-057-002

9278-058-002

(ol B I SN N O (Y OV I N e

Label-Warning

8502-753-001

8502-753-001

8502-753-001

Plug-Front Panel

9456-050-001

9456-050-001

9456-050-001

Switch-Door Closed

9539-492-001

9539-492-001

9539-492-001

Wire-Assy, Blk

8220-063-026

8220-063-026

8220-063-026

Wire-Assy-Blu

8220-063-009

8220-063-009

8220-063-009

Cover-Door Switch

9074-351-001

2
53
o9
x>
*
25 me
-gg -
°I—
:I:! 4
o
:'g 5
=
2 *
S
[}
0 oF 6
7
m k3
o c
c'a K
= =
go 9
< 10
*
*
11
*
‘_(3 *
3 I
39 (B
(17]
*
13
*
14
15
15
16
17
*
*
*
18
19
*
*
*
*
*

Cabinet Touch Up Paint (White)

9472-001-013

9472-001-013

9472-001-013

R, |lRr]lRr|=Rr]—=] —

62 Part # 8533-077-001 6/22

19

8,9 10

12

16,17

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

funpunop

puiwwelbo.

3 soads

uonejjeisur

-9|qnoJ] ‘IAIRS

dueusjuien

63



Kits &
Assemblies

Dryer Cabinet Group Continued

Key Description

Nameplate - Dexter Dryer Black

T-30
9412-196-001

T-50
9412-196-001

T80
9412-196-001

Door Assy-Upper, OPL (SS)

9960-288-001

9960-290-001

9960-292-001

Door Assy-Upper, OPL (Wht)

9960-288-003

9960-290-003

9960-292-003

Bracket-Hinge

9029-224-001

9029-224-001

9029-224-001

*

Rivit- 3/16, Hinge to Door

9491-009-001

9491-009-001

9491-009-001

*

Rivit- 3/16, Hinge to Cabinet

9491-009-001

9491-009-001

9491-009-001

Trim-Upper Service Door, Black

9578-098-002

9578-094-002

9578-096-002

Screw-Phillips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

Washer-Finish

8641-585-001

8641-585-001

8641-585-001

*x|lojlLnn]|ph|W

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Membrane Switch

9801-104-001

9801-104-001

9801-104-001

Kit-30/50/80 OPL, PCB-Controler

9732-249-001

9732-249-001

9732-249-001

*¥ |00 |

Spacer-#6 x 1/2

9538-157-016

9538-157-015

9538-157-015

(=)}
£
(%)}
=
(=]
=
[=)]
f=
‘=
[0}
)]
(2]

Nut- #6-32

8640-411-003

8640-411-003

8640-411-003

funpunop
3 soads

NIN|—= |~ —
uonejjesur

>
~
d

B suonesado

INDUSTRIAL

puiwwelbo.

DRYER

& Tumbler Group

8220-137-001
8636-024-001
9548-288-001
9079-121-002

8220-137-001
8636-024-001
9548-288-001
9079-121-002

8220-137-001
8636-024-001
9548-288-001
9079-121-002

10 | Wire Assy-GRN, 24"

11 | Fuse, .600MA/250V

12 | Support-Upper Service Door
13 | Clamp-Tube

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

-9|qnoJ] ‘IAIRS

14 | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003
15 | Clamp-Cable, 1/2” 8654-125-006 8654-125-006 8654-125-006
16 | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003

9277-041-016
9627-770-001
9627-679-002
8544-006-001
8545-061-002

9277-041-016
9627-770-001
9627-679-002
8544-006-001
8545-061-002

9277-041-016
9627-770-001
9627-679-002
8544-006-001
8545-061-002

17 | Insulation

& Harness-Control

* | Harness-Temp Probe

17 9 2 15,16

* | Leg, Leveling 1/2"

[l S IS I I SO I (O 0 B GRSt I o N O I S I O R BOT I T N

* | Leveling Leg Wrench

Electrical

ejeq sued
pP33eoH d11109|3

oueuquIep

12
13,14 11 8 7 10

64 Part # 8533-077-001 6/22 Part # 8533-077-001 6/22 65



Kits &
Assemblies

(=)}
£
(7]
=
[=]
I
=)]
|=
=
]
)]
(2]

& Tumbler Group

Electrical
Box

66

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 | Door-Lower Service, OPL, SS 9108-131-001 9108-123-001 9108-127-001 1
1 | Door-Lower Service, OPL, Wht 9108-131-003 9108-123-003 9108-127-003 1
2 | Handle-Door, Lower Service, 9244-089-002 9244-087-002 9244-088-002 1

Black
3 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 5
4 | Handle-Door, Lower Service OPL | 9244-084-002 9244-084-002 9244-084-002 1
5 | Trim-Lower Kick, Black 9578-099-002 9578-095-002 9578-097-002 1
6 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
7 | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
8 | Switch-Door Closure (Round) 9539-492-001 9539-492-001 9539-492-001 1
* | Kit, Optional Replacement for 9732-351-001 9732-351-001 9732-351-001 1

Round Switch 9539-492-001
9 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
10 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 5
11 | Bracket-Door Switch 9029-226-001 9029-226-001 9029-226-001 1
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 2
12 | Bracket-Chain 9029-233-001 9029-233-001 9029-233-001 2
* | Rivit, 1/8 Low Profile 9491-009-004 9491-009-004 9491-009-004 8
13 | Hook, “S” Type 9248-022-002 9248-022-002 9248-022-002 4
14 | Chain-Lower Service Door 9099-012-006 9099-012-006 9099-012-006 2

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

funpunop

puiwwelbo.

R soads

uonejjeisur

-9|qnoJ] ‘IAIRS

dueusjuien

67



Kits &
Assemblies

=)
£
(7]
=
(=)
=
(=)}
o
=
("]
Q
(2]

& Tumbler Group

Electrical

68

Dryer Cabinet Group Continued

Key Description T-30 T-50 T80 QTY
1 Insulation, Upper service Door 9277-041-006 9277-041-016 9277-041-016 1
2 | Insulation, RH Burnner 9277-041-019 9277-041-023 9277-041-023 1
3 | Insulation Tumbler Area, above | 9277-041-020 9277-041-023 2

Baffel
3 | Insulation Tumbler Area, above 9277-041-023 9277-041-021
Baffel
4 | Insulation Tumbler Area, below 9277-041-020 9277-051-003 2
baffel
4 | Insulation Tumbler Area, below 9277-051-003 9277-041-004 2
baffel
4 | Insulation Tumbler Area, below 9277-041-004 6
baffel
5 | Insulation Lint Compartment 9277-041-021 9277-041-024 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-492-001 9539-492-001 1
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1

10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-038-004 9278-037-003 1
16 | Harness -Temp Probe 9627-679-002 9627-679-002 9627-679-002 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 NA NA 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 NA NA 1
20 | Temp Probe 9501-004-002 9501-004-002 9501-004-002 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1

30lb Temp Probe

19 16 17 18 21 20

50Lb & 80Lb Temp Probe

21 20 17

16

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

Bununop

puiwwelbo.

3 soads

uonejeisur

-9|qnoJ] ‘IAIRS

dueusjuien

69



0 -
o Dryer Rear View 30Lb g%
2 g Key  Description T-30 QTY = 0
X a 1 | Motor 9376-311-003 1 8
= 2 Pulley 9453-157-001 1
* | Set screw 9545-028-013 1 g
3 | Plate, Motor mounting 9982-370-002 1 5_"
* | Gasket, Motor Plate 9206-428-001 1 )
4 | Nut-3/8-16, Plate to cabinet | 8640-415-004 4 )
* Impeller w/set screw 9278-043-001 1 v0
5 Screw, 5/16-18x5/8 9545-014-004 4 3 =]
6 Nut, 3/8-16 8640-415-004 4 % 3
7 | Support Arm, Intermediate 9991-053-001 1 3 g
=2 % pulley 3 o
3 g 8 | Bolt- 3/8-16x1 1/4 9545-029-010 3 a ®
:|°: qh) 9 | Nut, Wizlock, 3/8x16 8640-415-004 3
.E’E * | cap Screw, 3/8-16x1 1/2 9545-029-003 1 ] ®
5 E * | snap Ring 9487-200-003 1 § 2
0 oF * Washer-Flat, 3/8x1 8641-581-035 1 g 3
10 | Idler Arm Assembly 9861-022-001 1 ;zo #
11 | Washer-Flat, 3/8x1 8641-581-035 2 E g
12 [ Pulley, Idler w/Bearings 9908-039-004 1 3. %
13 | Bearing, Bronze 9036-145-002 2 «Q
14 | Snap Ring 9487-200-003 1
15 | Hook “S"” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1 20
17 | Spring, tension 9534-319-002 1 ga
18 | Chain, Limit 9099-012-007 1
® 19 | Belt Drive 9040-076-003 1 21, 22, 23 -
'% * | Tolerence Ring 9487-234-005 1 - §
9 20 | Pulley, Driven 9908-049-002 1 24 g 5"
w 21 | Washer-Flat, 1/2 8641-581-021 1 ‘é ':I’:
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1 2’._ 8
23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1 o g
24 | Belt, Driven 9040-073-009 1 12 15 -
13,14
po i
15 18 @ N
89
5
7 19 %
10 5
a
(]
11
17
16
Scroll down for |
50lb and 80lb o= 5,6
15 Parts Breakdown 1 s

71

70 Part # 8533-077-001 6/22 Part # 8533-077-001 6/22



Kits &
Assemblies

Bearing Housing
& Tumbler Group

©
=
P
=)
(8]
2
w

72

X
(=]
(2]

Key Description T-50 QTY
1 | Motor 9376-317-003 1
* | Run Capacitor, Motor 5191-108-001 1
* | Start Capacitor, Motor 5191-109-001 1

Pulley 9453-169-013 1
* | Set screw 9545-028-013 1
3 | Plate, Motor mounting 9982-370-002 1
* Gasket, Motor Plate 9206-428-002 1
4 | Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-038-004 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 3/8-16 8640-415-004 4
7 | Support Arm, Intermediate 9991-053-002 1

pulley

Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1

10 | Idler Arm Assembly 9861-022-002 1
* | Snap Ring (Support Arm keeper) | 9487-200-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
11 | Pulley, Idler w/Bearings 9908-048-003 1
12 | Bearing, Bronze 9036-145-002 2
13 | Snap Ring 9487-200-003 1
14 | Hook “S” type 9248-022-002 3
15 | Chain, Spring tension 9099-012-002 1
16 | Spring, tension 9534-151-000 1
17 | Belt Drive 9040-076-006 1
* | Tolerence Ring 9487-234-005 1
18 | Pulley, Driven 9908-047-002 1
19 | Washer-Flat, 1/2 8641-581-026 1
20 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
21 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
22 | Belt, Driven 9040-073-011 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

10

Scroll down for

80Ib Parts

Breakdown

Part # 8533-077-001 6/22

22

11

12,13

17

Dryer Rear View 50 Lb

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

funpunop

puiwwelbo.

R soads

uonejjeisur

-9|qnoJ] ‘IAIRS

dueusjuien

73



Kits &
Assemblies

(=)}
£
(7]
=
[=]
I
=)]
|=
=
]
)]
(2]

Electrical

74

& Tumbler Group

Box

20

11

19
18

Key Description T-80 QTY
1 | Motor 9376-317-003 1
* | Run Capacitor, Motor 5191-108-001 1
* Start Capacitor, Motor 5191-109-001 1

Pulley 9453-157-001 1
* | Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-372-002 1
* | Gasket, Motor Plate 9206-428-001 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 35/16-18 8640-400-003 4
* | Tolerence Ring 9487-234-001 1
7 | Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1

10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate 9991-053-002 1

pulley

12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
& Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-002 1
* | Snap Ring 9487-200-006
* | Washer-Flat, 3/8x1 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* | Snapring, Inside-Bearing 9487-238-005 1
* | Bearing, Ball 9036-159-007 2
* | Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook "S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-002 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1

Part # 8533-077-001 6/22

22

15

16,17

21

5,6

Dryer Rear View 80 Lb

funpunop
R soads

uonejjeisur

d

B suonesado

puiwwelbo.

Burim 13 ‘bunnooys
-9|qnoJ] ‘IAIRS

ejeq spMed

h
0
q
-
=
6
=
0
o
-
o
o

dueusjuien

75

Part # 8533-077-001 6/22



Kits &
Assemblies

(=)}
£
(7]
=
=)
I
[=)]
o
=
[0}
)]
m

& Tumbler Group

Electrical
Box

76

Dryer Rear View-Guard & Exhaust

Description
Cover Cabinet

9074-347-001

9074-348-001

9074-349-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-346-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-001

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-096-001

9208-100-001

9208-104-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 8"

9142-039-001

9142-039-001

9142-039-001

Pipe-Duct, 8”

9109-121-001

9109-121-001

9109-121-002

Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

8520-141-000

Bracket-Recirculation Duct,
Small

9029-228-001

9029-228-001

9029-228-001

14

Pipe-Duct, 6”

9109-122-001

9109-122-002

9109-122-003

15

Bracket-Duct, Recirculation
Large

9029-246-001

9029-247-001

9029-247-001

16

Elbow-90 degree, 6”

9142-039-002

9142-039-002

9142-039-002

Booklet-Owners

8514-208-001

8514-208-001

8514-208-001

17

Diagram & Schematics

9506-474-001

9506-474-001

9506-474-001

18

Label-Warning & Notice

8502-600-001

8502-600-001

8502-600-001

19

Label-Instructions

8502-645-001

8502-645-001

8502-645-001

20

Decal-Lighting & Clearence

8527-151-001

8527-151-001

8527-151-001

21

Label-High Voltage

8502-614-001

8502-614-001

8502-614-001

8" Slide Open Clean Out Duct

9973-034-001

9973-034-001

9799-034-001

R l=m]lRr]lRr]lRr]|l=R]~=]~

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

Bununop

puiwwelbo.

R soads

uonejeisur

-9|qnoJ] ‘IAIRS

dueusjuien

77



Dryer Rear View-Bearing Housing 30Lb

‘ L/
(0"
- 2
© /4

G

| y

Kits &
Assemblies

(=)}
£
(7]
=
o
I
[=)]
o
=
[}
()]
o

& Tumbler Group

4
=
B
I
whud
O
ul: Key Description T-30 QTY
* | Bearing Housing Complete Assy (Includes bearings & | 9803-160-003 1
Spacer)
1 Housing, Bearing 9241-161-002 1
* | Bearing, Ball, Front 9036-130-001 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Rear 9036-130-001 1
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9538-139-002 AR

Scroll down for
50lb and 801b
Parts Breakdown

Dryer Tumbler Group 30Lb

10 12

I

W
[y

Key Description

g — [

T-30

* | Tumbler Assy Compleate W/Spider (GALV) 9848-142-001 1
1 | Tumbler Assy (Galvinized) 9848-126-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv 9848-142-002 1
front)

1 | Tumbler Assy (Stainless Galvinized front) 9848-126-002 1
2 | Rod, Tumbler 9497-019-003

3 | Washer, Special 8641-554-001

4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-002 1
8 | Tolerence Ring 9487-234-005 1
9 Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1" 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Scroll down for
50Ib and 80Ib_
Parts Breakdown

78 Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

funpunop

puiwwelbo.

uonejjeisur

dueusjuien

3 soads

-9|qnoJ] ‘IAIRS

79



7))
» 2 v
— - - - 'u
2
PE- Dryer Rear View-Bearing Housing 50Lb e
g9 Dryer Tumbler Group 50Lb e
<
5
7
-~
o
[}
(=
(=]
=}
B
o ° (- :F.
35
o2 33
c =3 = (N
= O 3
= & - Q R
=)
To [ 1 3+{ | &E|[Ht=e
o - A 20
= o0
52 23
(] )
al
y 1 ER
=]
Sc
= Z
1 50
Ahz»—ﬂ—————f—————— _—— =8 a '
3 L
4
9o
6 7 9 &
2 3 1 4 5 8 8 a
8
S o m
g8 v 3
]
% Key  Description T-50 QTY Key Description 35
0
Bearing Housing Complete Assy (Includes 9803-201-001 1 * | Tumbler Assy Compleate W/Spider (GALV) 9848-149-001 1 g T
bearings & Spacer) .. o 0
1 | Tumbler Assy (Galvinized) 9848-148-001 1 & ]
. . = 5 "
1 ADIETE, EEEATE cz UL 1 * New Tumbler Assy, Taller Baffles (Anti-Roping) W/Spider | 9848-158-001 g
*x 1 - -
Bearing, Ball, Front 9036-159-001 ! * | New Tumbler Assy, Taller Baffles (Anti-Roping) 9848-157-001
E3 i - -
=[P, (B2 S5 1EE L 2 * | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-131-002 1
2| Bearing, Ball, Rear 9036-159-003 ! 1 | Tumbler Assy (Stainless Galvinized front) 9848-130-002 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4 2 | Rod, Tumbler 9497-226-002 3
4| Nut, 1/2-13 8640-417-002 2 3 | Washer, Special 8641-590-002 3
5 Screw, 1/2-13x1 1/2 9545-017-018 2 4 | shim 9552-013-000 AR -
6 | Nut, 1/2-13 8640-417-002 2 5 | Spider Assy 9568-013-001 1 )
3
6 Nut, Wiz Lock 8640-417-005 3 8‘
7 | Spacer-Shaft 9538-184-001 1 =
8 | Tolerence Ring 9487-234-005 1 §
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
Scroll down for Scroll d P
80Ib Parts —8&’;’P r‘:""“ or
Breakdown —Breakcal‘omsm

80 Part # 8533-077-001 6/22 Part # 8533-077-001 6/22 81



Kits &
Assemblies

=)
=
(7]
=3
o
T
1=)]
c
=
]
o
]

Electrical

82

& Tumbler Group

Dryer Rear View-Bearing Housing 80Lb

Key Description

Bearing Housing Complete Assy (Includes bearings &
Spacer)

T80
9803-189-001

N

Dryer Tumbler Group 80Lb

nnnnnnnnnnnnnnnnnnn

—
1

12

W

10

Housing, Bearing

9241-183-003

Bearing, Ball, Front

9036-159-001

Spacer, Bearing

Bearing, Ball, Rear

9036-159-002

Washer, Flat 1/2

8641-581-026

Lock Washer Spring, 1/2

8641-582-004

Screw, 1/2-13x1

9545-017-004

Lock Washer Spring, 1/2

8641-582-004

Nut, 7/16-14

8640-416-001

Screw, 7/16-14x1 1/2

9545-059-003

V|| N|oju|h~|JWIN

Nut, 7/16-14

8641-416-001

Key Description T80
* | Tumbler Assy Compleate W/Spider (GALV) 9848-139-001 1
1 | Tumbler Assy (Galvinized) 9848-138-001 1
1 | Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-139-002 1
1 | Tumbler Assy (Stainless Galvinized front) 9848-138-002 1
2 | Rod, Tumbler 9497-266-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 | Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

d

B suonesado

)]
>
<)
o
f=r
5
=
@
35,
5
Q@

ejeq sued
pP33eoH d11109|3

funpunop

puiwwelbo.

3 soads

uonejjeisur

-9|qnoJ] ‘IAIRS

dueusjuien

83



()]
9
<3
8E
¥ @
)]
<

Dryer Burner Housing Group 30Lb

Key Description Part Number Qty
5 Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-845-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-871-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
6 Baffle-Burner Housing, Recirculation 9049-092-001 1
oo 7 Baffle-Burner Housing, Front 9049-093-001 1
g E 8 Duct Adaptor, 6”x3"” long 9109-120-001 1
3 o 9 Burner, Main 9048-021-001 2
I EJ 10 | Bracket-Support, Electrode 9029-214-001 1
Rl 11 | Bracketsupport, Gas valve 9029-227-001 1
g E 12 Electrode-Ignition 9875-002-003 1
0 o3 13 Control Assy,Gas Valve, White Rodgers 36J 9857-192-001 1
14 Manifold Assy 9381-009-007 1
15 Valve-Gas Shutoff, (Optional) 9379-196-001 1
16 | Thermostat-HI-Limit 9576-203-002
17 | Screw, 10ABx3/8 9545-008-024 24
18 | Screw, 10ABx1/4 9545-008-001 17
19 | Orfice-Natural, .125 9425-069-023 2
& Orfice-LP, #48 9425-069-003 2
* Kit, LP Conversion, White Rodgers 9732-102-018 1
20 Bracket-Support, Burner 9029-225-001 1
Tﬂ} 21 Panel-Burner Housing, Side Right 9454-861-001 1
'_E 22 Screw, 10-32TTx1/2 Green 9545-008-027 3
g 23 | Screw, 8-32x3/8 9545-010-014 4

Scroll down for

50Ib and 80Ib_
Parts Breakdown

84 Part # 8533-077-001 6/22

i
21 —>»

17 20

19

Part # 8533-077-001 6/22

punpunop

Burim 13 ‘bunnooys
-9|qnoJ] ‘IAIRS

ejeq sued
pP33eoH d11109|3

oueuquIep

85



Kits &
Assemblies

=)
=
(7]
3
o
I
-
£
=
©
o
]

& Tumbler Group

Electrical
Box

86

Dryer Burner Housing Group 50Lb

Key Description Part Number 047

Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-003 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 3
14 Screw, 10T-32x1/2 9545-008-008 3
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-227-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
19 | Screw, #8-32x3/8 9545-010-014 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-010-003 1
& Orfice-Natural, #30 9425-069-002 3
* Orfice-LP, #48 9425-069-003 3
& Kit, LP Conversion, White Rodgers 9732-102-017 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31

Scroll down for

80lb Parts
Breakdown

Part # 8533-077-001 6/22

—

oo

Part # 8533-077-001 6/22

punpunop

)]
=
<)
=)
(=¢
5
g
@
35,
5
Q

ejeq sued
pP33eoH d11109|3

-9|qnoJ] ‘IAIRS

87



Kits &
Assemblies

o
=
()]
=
o
T
o
£
‘=
]
Q
]

Electrical

88

& Tumbler Group

Box

Dryer Burner Housing Group 80Lb

Key Description Part Number 047

Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-849-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-100-001 1
9 Duct Adaptor, 6”x1.25” long 9109-120-002 1
10 Baffle-Burner Housing, Recirculation 9049-099-001 1
11 Side-Extention Baffle, Burner Housing 9551-049-001 2
12 Bracket-Support, Burner 9029-213-001 1
13 Burner, Main 9048-021-001 4
14 Screw, 10T-32x1/2 9545-008-008 4
15 Electrode-Ignition 9875-002-003 1
16 Cover-Burner, Intet 9074-344-001 1
17 Bracket-Support, Gas Valve 9029-234-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 Bracket-support, Gas Valve Left hand 9029-235-001 4
20 Valve-Gas Shutoff, (Optional) 9379-196-001 1
21 Manifold Assy 9381-014-001 1
22 Orfice-Natural, #29 9425-069-021 3
* Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 Spacer-1/4x5/8 long 9538-166-009 2
25 Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 31
28 Bushing-Reducer, 3/4x1/2 8615-104-009 1

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

punpunop

)]
=
<)
=)
(=¢
5
g
@
35,
5
Q

-9|qnoJ] ‘IAIRS

ejeq sued
pP33eoH d11109|3

oueuquIep

89



Electrical Box / Ignition Control

9, 10
1112 7 6 3 4 5

Kits &
R soads

Assemblies
funpunop

uonejjeisur

d

B suonesado

puiwwelbo.

(=)}
£

(7]

=

=)

I

[=)]
o
=

[0}

)]

2]

& Tumbler Group

:
i
*
!
|
i

18 17 19 13 44 16 15 8 1 o
Q
Key Description T-50 g’ a
1 | Wrapper-Control Box 9636-200-001 9636-200-001 9636-200-001 1
E 2 | screw, 5/16-10AB-3/8 9545-008-001 9545-008-001 9545-008-001 6 -
= — * | Cover-Control Box 9074-346-001 9074-346-001 9074-346-001 1 o R
b Key  Description 150 1550 180 x| screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 1 g &
- " | Air Flow switch Assy 9801-095-001 9801-098-001 9801-098-001 1 3 | Strip-Marker, Terminal 9558-029-005 9558-029-005 9558-029-005 1 @ ';’:
1 | Bracket-Airflow switch 9025-174-001 9025-200-001 9025-200-001 1 4 | Terminal Block Assy-Power, 4Pole | 9897-035-001 9897-035-001 9897-035-001 1 S
2| Shield-Switch 9550-169-003 9550-169-003 9550-169-003 ! 5 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2 ¥8
O |[ETIE 9539-461-009 2539-461-009 2539-461-009 ! 6 | Wire assy-Blk/Red, 6 1/2” 8220-001230 8220-001-230 8220-001230 1 =
4 | Nut-Twin, 4-40 8640-401-001 8640-401-001 8640-401-001 1 7 | Wire assy-Blk/Blu, 6 1/2" 8220-001-231 8220-001-231 8220-001-231 1
5 | Screw-.625, 4-40 9545-020-001 9545-020-001 9545-020-001 2 5 Wire Acsy, GRN, 7° NI I NI - 3w
6 | Actuator-Air Flow Switch 9008-007-001 9008-007-001 9008-007-001 1 5 | screw- 1032 1x1/2 GRW 7005007 e 005000 7005007 - 33
| [y dE e cnin (Rl cnsinloenlle Sh e A ! 10 | Lockwasher, External tooth 8641-582-006 8641-582-006 8641-582-006 1
8 | Screw, 10Bx1/4 9545-008-001 4 11 | Transformer, w/Circuit braker | 8711-007-002 8711-007-002 8711-007-002 1
8 | Screw, 10Bx1/4 25457008001 25457008001 > 12 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2 5
13 | Relay-Motor, 30Amp, 24VAC 5192-299-002 5192-299-002 5192-299-002 1 =
14 | Screw, 5/16-10AB-3/8 9545-008-024 9545-008-024 9545-008-024 2 3
15 | Wire assy-Blk/Red, 9" 8220-146-001 8220-146-001 8220-146-001 1 3
16 | Wire assy-Blk/Blu, 9" 8220-146-002 8220-146-002 8220-146-002 1 ®
17 | Control Assy, Ignition (Module) | 9857-182-001 9857-182-001 9857-182-001 1
18 | Screw-8Bx3/4” 9545-045-007 9545-045-007 9545-045-007 2
* | Harness, Ignition Module 9627-867-003 9627-867-003 9627-867-003 1
19 | Wire Assy- High Voltage Lead | 9631-403-009 9631-403-009 9631-403-009 1

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

Burim 13 ‘bunnooys
-9|qnoJ] ‘IAIRS




Mounting

for 60hz Dryer -10

ive

Informat

iring

W

Notes

Service, Trouble-

Shooting, & Wiring

Electric Heated
Parts Data

Maintenance

FLAME BRN
SENSOR BRN T
— BLK YEL GAS VALVE
9631-403-009 5 9857-192-001 DCBD30/50
— ol 9857-193-001 DCBD8O CONTROL ENCL.
SPARK = ol s YEL NYEL &) 9545-008-027 (BACK PANEL)
SPARK U INFORMATIVE 6102-018—158
, =
9875-002-003 =] ORG
~BRN=13 ORG qge 1L L\ FRONT PANEL
= 1Ty 11 Tr— " —>">"">"">""""""">""""7 ey
o ] gl o | TRANSFORMER GROUND SCREW Bl r oo 1
| HI=LIMIT 7 =S S| WITH INTERNAL 9545-008-027 7 s
Q| THERMOSTAT o | e |
7| (BURNER HSG) | & T CIRCUIT BREAKER [ ~ 1110—125V | CONTROLLER| 7 f
8 =| oD o=
]|9576-203-002 | = WHT COM g% N K | 60HZ 1PH | o PCB AND Cantz
© — 8 o f < [z N BGC 5 & i ’ N DISPLAY  =]|lbo
S i q o120V g O OO0 i) =R 9471-016-001 ce |
i 9857-182-001 m 5 ° oo | i =| | 0= O ° i
N N
| —— - g s gl24v Q [ LE o JoJ{j f | 2R mm |
o4 = D = BLK/BLU 8220—001-231 6-1/2 =5 , fata
i Ea BLK | ®| BLK /RED 8220-001-230 8-1/2" &2 i i N 2R |
|| Ze >0 il o @ | | S0 22 |
0= Oa YEL - x = | 2 ex
f zs D WHT z @ 2 | f NE o |
f - BLK WHT WHT WHT c 8 | g
i nl] A1 BLK/RED =1=] N | i 9627-679-002 | |- i
YELISS - 8220-146-001 9 J5C 1 |[§
| BLK—7 @ BLK | o EU [HBLK/BLU  8220-146-002 9" i i s
o
i RED [A2[5192—-299-002 i i - i
. - - - - - — |\t -——_ _ [ I I D B GRN—-16)
. _ X YEL
GRY-14r5—1 BRN-13 34 GRY—14———) VIO e 9545-008—027
o~ DCBD30HC_—10 o TUMBLER B YEL 8652—130—037
AIR DAMPER 9376-311-003  OVERTEMP Ammm,wwxﬁ%zmh 8640—276—005 2X —
SWITCH ) §>E>AIOZ@MW%E%%QQ%M@ AT DOOR HINGE) 9501-004-002
9539-461-009  8220-063-034 60 9376-259-010 —207= BLU-8 [ ]BLK~78220-063-0%6 TEMP. SENSER
AOSMITH NS

DCBDS0HC_—10
DCBD8OHC_—10

9376-317-003

MARATHON

DRIVE 2%
MOTOR o B

9376-321-002

AOSMITH

@ WHT
RED_\

GRN

9506—4/5-001E

9539-492-001 (LOCATED BELOW CYLINDER)

8220-063-009

mE]mE
O/O

9539-492-001

LOWER SERVICE
DOOR SWITCH
(BEHIND LOWER PANEL)

WIRING DIAGRAM

DCBD30OHC_—10
DCBDSOHC_—10
DCBDBOHC_—10

93

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

92



Specs &
Mounting

Notes

Electric Heated
Parts Data

Service, Trouble-
Shooting, & Wiring

Section 6

Electric Heated

% Maintenance

Dryer Parts Data

95

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

94



Mounting

DCBD30, 50HC_-16FC, 208V/3 Phase/60HZ 24KW

4481 — "IOH(0S,/05)0800

0491—"0H(0S/0%)dg2d

HOLIMS d00d
3OING3S ¥IMOT
LO0O—C6¥—6¢G6

Service, Trouble- Electric Heated Maintenance
Shooting, & Wiring Parts Data
(anva 3oms wamot avwze)  AVIOVIA ONTIIM 4100—-08%—-90G6  FILIASOV NOH LYV

~1—-"0H0S0800

g @Em
(XN
600—£90—-022Z8 18 MOLON
100-Z64-6£56 Er INNA HLINS O vV
_A 600—6SC—9.¢£6
-,02— ~L-"0Ho£a8 AT T AT
970-£90-0028 L@ LT g—n18 mm@mwﬁwmmmmm 089/ NOHIVIVA
(39NIH ¥00Q 1V £00-11£-9266
13NVd INOY4 ONIH38) dW31¥3N0
FOLMS 9000 931Nl =N |
on =y -xu9 .09 ¥£0-£90-0228
KWL —-—m—————e—e—e—e— = - —_——-— .- .- .- .- .- —_————— —— ————————
S M SYINVIYE LINOYID 1
7 8 S10-£50-02Z8 7
i * g m w Q yE—>n8 i
«8 G610—-£450-02Z8
(¥3ANITAD MOT38 @31v007) | e O mﬁ Q S8 ]
7 .8 S10-£50-0228 100—-£L2-861S Il
7 YOSN3S "dNIL f RO B fre
Z00—v00— 1056 8 610-£50-0728
- XZ S00-9/2-0v98 f o o8 O Q veore 1
—0el— 8 .8 §10-£50-022Z8 o |
- R e | 5 ° 22O B8 ] Ot
[ — —+ ‘JEV “““““ 7 nr .8 S10-£80-02Z8| 100-£12-861G 7
F9I-Ny9 — i g = ce->18 200-£12-861G e |
= | —
W 8 W | 3 2 [ [g|eosee-eeis |
[ AVIY
| 5] C—IGr | f & |21 11| sowon I rt
| 7| | zoo-6r9-c298 | | B o B B
o o0 = =
2 n | KB Dk i
- 5 | DOEEE | @ © @
i =3 5] i i # @|m|m[m 3 i i
i 43 f | SRS | 1 [ L
i win] INES i N [s9] 2
rejee N | o| [B-RE > AVI3Y L
(TR NE f | ElLele & SINI3T3
w
s 8 Szt | B B | [ ] !
| S8 L00-910—LL¥6 SERE R f A pc il B
_ > S N
i AO,»W - AV 1dSId m i i i o Hn,uwm > £y #3¥0s £20-Bu0-sv5s [
. 2804 anv 8od IR g (A K
g5 | 43T108INOD f W00 o lglg- < B ZIHN
| 5 | f , o Pt T — |
S A A |1 N AOTL < wﬂmzm N 100-8€0-£686 g !
TINVD INOYS RS , NSRS
m .8]610-250-0zZ8 IHM O@O N WS
W o, | 1oofcoo-Li56 cl—n8/x8 ,A,A W W
N ge—>18 o g
I NI
Z00—-L00—-LLL8 8 910-/50-0¢C8¢ | —M19 I =
W ¥IMVINE 1INDYID G¢—X19,6 [800—8Z0-0ZF8 Se—x18 O@O NN | i
= 4<zmﬁzwz@&% ZL c00-15it0zz8 [au/>8 r,zn,z H
HINOS
f 8 910-£50-02g8C L -8 O@O ¢l /HGM f f
| ZL 100-151-0228 e ) I
= = ININ
E i o 5 < o .8 910-250-0228¢ L —18 O@O £l WM ||
oQlwimiE | =o|5 B 100—££0-£686 S
BR=BE —— ——— 7 S — — — — — — = i
540 -
G91—=810—20Ll9 JAILVINJOANI

600—19Y—62S56
HOLIMS
Y3IdAVA oIV

[l

tT-Nug 2Ty T—xuo

«9€ 800-190-02C8

.87 010—190-02¢8

9¢ 800—190—-0CZ8

95 800-190-0CC8

8% 010—-190-0CZ8

.9¢ 800-190—-0¢C8

ONISNOH IN3W313 ONILY3H

200—-¢0C—9.G6

(9SH ¥3IN¥NA)

1VISOWY3IHL
LINIT—IH

940 C— 1 ¢I—N¥g

V€ TE0—£90-0CZ8

(13Nvd Mova)
“TON3 T1041INOD

ONNOYD TWNJ3LX3  Nuo

9897-037-001
9897-038-001
8652-134-002
9545-008-027
8220-057-016
8220-151-001

8220-151-002

8220-078-008
8220-057-019

8220-146-001
8220-146-002
8711-007-002
5192-299-002
8220-063-018

5192-285-004
9733-003-001
5192-296-001

8220-057-015
5198-213-002

8220-061-008
8220-061-010
9870-088-005
9295-004-001
9295-005-001

9897-037-001
9897-038-001
8652-134-002
9545-008-027
8220-057-016
8220-151-001

8220-151-002

8220-078-008
8220-057-019

8220-146-001
8220-146-002
8711-007-002
5192-299-002
8220-063-018

5192-285-004
9733-003-001
5192-296-001

8220-057-015
5198-213-002

8220-061-008
8220-061-010

9870-088-005
9295-004-001
9295-005-001

, 1 Pole
Terminal-Lug, Solderless
BLK/RED, 12"
Wire Assy-BLK/BLU, #12, 12"

Scrrew-10-32TT x1/2 GRN
Wire Assy-BLK, #35, 9”

Power-Block, 3 Pole
Power-Block,

Wire Assy-BLK #13 8”
Wire Assy-

'I', 8"
Wire Assy-BLK/RED, #9, 9”

Wire Assy, WH

Wire Assy-BLK/BLU, #21, 9”
Transformer 120/24VAC

Pole, 40AMP

#34, 48"

#33, 8"
Heating Elements, 12KW, 208V

7

Motor Run

R1-
Wire Assy-WHT, #10, 8”
Elements

Relay, R2-Heat relay
Wire Assy-BLK, #34, 36"

Varistor-Coil Suppressor
Wire Assy-BLK,

Curcit Breaker, 3-

Wire Assy-BLK
Jumper-Formed
Jumper-Formed

Relay,
Relay,

Key Description

SINIWITI ONILY3H

900-960-0/86
SD0—880—0L86

©

9
©

9295-005-001

|
O

9295-005-001

SININIT3 ONILVIH

900-960-0/86
G00-880-0L86

‘oo
By

Q0.
Sy

@

OO O

9295-005-001

9295-005-001

o

97

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

96



] Service, Trouble- Electric Heated Maintenance
Mounting Shooting, & Wiring Parts Data
0481~ "OH(0G/05)38I0  (awa somszs samnon awese) ~ NWIOVIA ONIIIM 4100—08%—9056 ,HINSOV NOR.LVVI
— HOLIMS d00a
0491 —"DH(0G/0¢)0d90d 30IA¥3S 43MOT
L00—Z6¥—6£G6
g oo g 1 g e?
(34 )
600-£90-0¢ca Y | YOLONW —/ m.m oz JAIMC
100-26¥—6¢56 o \ I%US%N m%m< et
_ _ - = YU 050900 A
T ISTe e o te=ra 900-£02-9/56 1="oH080800,/ NI VIV |~ OH0SaE90
1VISOWH3IHL ol
(39NIH ¥00Q 1V ) JNILNINO £00-11£-9/¢6
TINVG INOYS ONIH3E
HOLIMS 9000 93 18WNL oo [ 600-19v-6556
OIA [¢f\>mu 09 ¥€0-£90-0278 HOLIMS
dAdNVA oIV
olwo @~— — — — = = - - |- —
=l [ SYivaye LNJYID B S— o S
7 .8 G10—-£450-0228 N w O 7
7 £e€-M1g| Ye-Ma 7 93¢ 800-190-07Z8
8 G10-£50-0228
(43ANMAO MOT38 @3LYD0T) | £ O mﬁ O e | .8v 010-190-0¢Z8
8 S10-£50-02Z8 L00-£12—8615/\ Il
HJOSN3IS 'dN3L | cc->g Ouoo\nﬁ\m?mf\ ye—ng | .98 800-190-02¢8
f f
¢00-¥00-1056 .8 610-£50-02Z8
= XC¢ S00—9LT—0v98 i . €o-x1g| O O ¥e-18 # .9¢ 800—-190-0228
—aci— 8 .8 §10-£50-0228) o |
££0-081 ~¢598 134 | g1° c£->18 O mn O 18 8% 010-190-0228
[20-800-G¥S6 @
— S I B i N 8 G10—£50-0228 O 100=£12-861S i
T9I—Nd9 — f g @ ce-018 200-£12-8618 wona | .98 800- 190-0228
Il 3 f | & = | INISNOH ININIT3 ONLY3H
3 8 |= 200-662-2615 /
== | P 3 | [ L -HE R
T|| zo0-6r9-rz96 | B o [E f 8
f 3 f R Gl M f 200-£02-9/G6 | f
P n f BB DR L (osH ¥3aN¥ng) | % f
| ® - f SH B BER IVISONY3HL |
x> | 5 L | | |
| &= 8 N =R f @sfz ®
ol ¢ I X=X ! i o i
| mm _ﬂ,w | | H mmwm s AV13Y I 590 L2=OTeT—Rwg f
&% INE f f clLiole e SINIW3T3 |
N
| o2 2 olzlmlolz| BT = [F | [ too-sseceis | , SIN3NTT3 ONILVAH (2515 ,
| 33 100-910-1Lv6 RN | = Rl =B n i i S00-880-0786 & i
3 I\ 2
C@lll|z anidsia 2] ill b = nae cvsor-g | | g : |
- %8US awv god 1IN 8 B 2, ol | O ° |
o9 WO0D A Ble- < B - g
| g (23110800 | [ @ @ @ o o |
o L
- — = — i PN AOC L | | R 100-8£0-£686 NS @ i | B |
TINVd LNOXA < L : | FrEEm R0 « 3 | |
f o | roolsoozzms B Zi-na/xa ,A,A I @ SINIWITI ONILY3H @m |
7 = sEe 8 910-450-0228¢ L —M19 w m m 7 7 MOUHMmOHONmm %, 7
Z00—L00—-1L1/8 “ - — - S
Y T SC—3I18.6 [800-820-02F8 Sc—g O@O AENN y S ‘o 0 |
f W,mzﬁm%wq,mzdﬁ% ZL Z00-15110cze8 _om TN n,zn,z f | @ Q voe/wm @m f
5 AN
| srmar-m | O80) |7 32 | 1 g ‘ |
| zL 100-151-0228 e | | i @ & 0 |
= = No|N S
£ | o5 s o .8 910-L50-02Z8E | -8 O@O £l NE [ ! O |
L T (M =
] | I o -1 1 %@W@\\M\\NLF \\\\\\\\\\\\\\\\ "
590 =
m© ﬁ‘w ﬁO‘NO ﬁ© M>:r<§KOQ7: A4mz<& xu<mv ANNOYY TGS NS
“TON3 TOH1INOD

QTY

T80

002

9897-037-001
9897-038-001
8652-134-002
9545-008-027
8220-057-016
8220-151-001
8220-151-
8220-078-008
8220-057-019
8220-146-001
8220-146-002
8711-007-002
5192-299-002
8220-063-018
5192-285-004
9733-003-001
5192-296-001
8220-057-015
5198-213-001
8220-061-008
8220-061-010
9870-096-006
9295-004-001
9295-005-001

T-50

9897-037-001
9897-038-001
8652-134-002
9545-008-027
8220-057-016
8220-151-001
8220-151-002
8220-078-008
8220-057-019
8220-146-001
8220-146-002
8711-007-002
5192-299-002
8220-063-018
5192-285-004
9733-003-001
5192-296-001
8220-057-015
5198-213-001
8220-061-008
8220-061-010
9870-096-006
9295-004-001
9295-005-001

T-30

#33, 8”

Solderless
Curcit Breaker, 3-Pole, 35AMP

T, 8"

1 Pole
Wire Assy-BLK/RED, #9, 9”

BLK, #34, 36"

BLK #13 8"
Wire Assy-BLK, #34, 48"

Power-Block, 3 Pole
Power-Block,
Terminal-Lug,
Scrrew-10-32TT x1/2 GRN
Wire Assy-
Wire Assy-BLK/RED, 12”
Wire Assy-BLK/BLU, #12, 12"
Wire Assy-BLK, #35, 9”
Wire Assy, WH
Wire Assy-BLK/BLU, #21, 9"
Transformer 120/24VAC
Relay, R1-Motor Run
Wire Assy-WHT, #10, 8”
Relay, R2-Heat relay

Coil Suppressor
Relay, Elements
Wire Assy-BLK,
Wire Assy-
Heating Elements, 12KW, 208V
Jumper-Formed
Jumper-Formed

Varistor-

Key Description

DCBD30, 5S0HC_-18FD, 240V/3 Phase/60HZ 24KW

99

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

98



Mounting

Service, Trouble-
Shooting, & Wiring

Electric Heated

Parts Data

Maintenance

719— OHOsJ800
v409— OHOZ£d40d

(¥3aNNAD MOT38 Q3LVO0T)

7 YOSNIS "dN3L

A, 208V /1 Phase/60HZ 20KW

DCBD30HC_-60F

200-¥00—1056

L£0—0¢1—2S98

9801-085-001 DEXTER BLU g290-137-00

9801—104-001 DEXTER BLK

QTY

T80

T-50

T-30

Key Description

(13NVd 301AY3S ¥3MOT ANIH3E)
HOLIMS d00d

JOINH3S d3IMOT
100—C67—6£S6

nig

NVHOVIA ONIGIM

HLINS O V
600—6S2—9L¢6

NOHLVYVI
£00—11£—9.¢6

g100—84%—906G

6

(13NVd MovE)
“TON3 T041INOD

I=a B=0 K1 N IS XVl || o} | — N |l |N|=
= kS I B B I B G B = R R L R = S E L S L =R RE RS
2212 ZI22212(22 2222212222222 |22
N ) o | X o | X ™ © | n ~ Ala & w
mlR[Sle|v|R|RIR|v]|LRIL|IS|S|e|R|R|o|S|v|I|o]|o |o]o
d 54 Bl B B Bl Bl B B Bl Bl K52 K B K 6 B K B K Bl A B s
N R||lw|lolo|lolololololA]laloldlo|m|ldlo]|lo|olo |ofw
N N BN S B B BN B BN B B = Y BN S B R ST BN s B BN B D)
olo|lo|lb|lala|lalalalalalS]|A]lalSla|lN]SHla]lmlala o]l
c|la|o|a|w|o|o|w|o|o|w|o]|h|o|ih|o|a|ib|o]|bb|w]|o |0
3 o oVo
N NS = Q
= N ol S o
0| s | N ~| — = 5 Sl |12
0 — |z oln|Q =l s s |©Clo|o
312 S¥E]| o *| x| < @ o8 ®lg| |3
Fo - ~ - noy_.Dls M=l | S
) < R -
M I I N LI E L EI N EI N E R ol I I IS I
Ol2lsl XY 2] % Wil ®|olx]| o #l rlwlx |9
PP%_HSRB = E R E N E N g
| = vl =22 DL E|RBIX|IA Bl ||| ]
el oIS ZIZIZIZIZSIZ]F o o|lR|Z|lao|F|2|F|=2| E| E
e E N EEEEEE R EREEE R E I EHEEE
SISzl & &l &l &l zl 5 5l El 2 B2 53 8| 51 &l 5 & 12| €
olA|w|C|lala|la|lala|lo|lals|l|la|lz|a|ls|m|a|lalala | o &
clelels|I<|<|<|<|<|<|<|&| S| <|I<|L8] ~I<|=o|<|< |E|@
QIQ|IE| 2| 0| o|o|lo]|lo]|lo|lol23elzlo|l@]|]e|Tlolo]|=E]lS
er”rrrrrrramr%r.nmrwrr%m
SMEIEEEEEIEE = =|5 = = =
le|Elal2|Z22|222S|F|2|2|x2|2]|3|2|2]|0]|2|2||R

ONNOYD TYNYILX3

NyO

600-£90—0228 BM [
L00-Z6+—65S56 ﬁ» ﬁ
e eyt ned P 900-£0Z-9.G6 OIA o= o erce
(39NIH ¥00a 1V LVISONY3HL
L XZ S00-947-0798 T3NVd INOY4 ONIH3E) dW3L¥3A0 HOLIMS
= HOIIMS J00d 93 1GmNL =] d3dhva div
L20-800-5+56 MW o =—v1-x40 «09 ¥E0-E90-0zeE vyl preyv
St (U S — T e S
[9T-Ny9 2 g1 B & O O 1
| | 2 A .8 S10-/50-0¢e8 £E>01g| 070 ; ve—>8 | |.9¢ 800-190-0228
|| 7 []]2o0-ese-zeis .8 510-250-0¢¢8 Q oD Q |
[ mj ﬂw D AV13Y .8 Gl0—LG0-02Z8 £e-M18| g 8% 0L0—-180-0¢¢8
Z00—-6/9—-,296 | i e ZL L1| yorow © Z00-#12-861G i
L00-¥12—861S
Lp ® | | WNJES = IR 2 ¥DivINE LINOYID f
: L 30 ) e : O gy O
= <) L] L] EIE|8 ) £€-X1g| S ve—xg .9€ 800-190—-0228
D | Pl ) e , et
4o | S 00| ®| @ L 2 Q O
SE 2y & IR @ 2 S ceona 8 | _|-8v 010-180-02¢8
R 3 @ 200-717-8615 | P 1
S | | R W,ﬂ%% 2 AV13Y 100-712-861S i 3
sle olzE|eRE | a| [Sk° SININ313 | f 200-£02-9/66 |3 f
co-sio-ions|  [BEEEE P | [ ] | Gaomere) | ||
f w
= AV1dSId S | 3 RlsP, .1 y IN-H 2 |
{@ aNy g0d @ | ?l 17 Tl ¥l £y M3NOS £20-800-G¥G6 | i 1 |
7 4 w = % G J ON1 Z00—¥£1—2S98 7 T=WTE mh
Y3TTOHINOD | et Bla T @ | s o] “ |
1 18| o — | |N
\\\\\\\\\\\\\\ J f e E= R %, =1 ORI N ]|
N i N —oChH— | L00-260-0/86 1
TANVd INOY4 R AOCT L | 3 100-8€0- 680 NS @ f W 8 ¢00-¢60-0286 g W
2 .8|61L0—£50—0228 LHM Q0 ! !
i m 100-£00-LL56 u ¢l—ng/g O@O N ,A,A i i @% @ % i
ey se-18 B #lo1250-0228 W |3 i i ; |
200—-400—1 148 .8 L101450-0228 Y19 T =
| mmwﬁmmzwﬁwwxu GC—M18 .6 800-8,0-0¢Z8 Se—-X1d .@@'@ b :M:L | i ©0|1 SINIHITI | INLLY3H @ 5 %
i YINJOASNVHL WZL T00-ISLT0ZZ8 o s cnlozze - wd i i m 100-260-0095 m, i
i .8 £10-25010z¢8 Y18 O@O T i i 7 I
- | 5 - .ZL 100-iGl—0zzs  a¥/y@ u/i/f i | @% @ % |
I i o (5o ..@ @..@ NS i L -
SiCElRRE L x|o|5 (B 100—2£0-L686 3= ]
o= |xo - 1fr\ """ """—"—" 07— 07— w_ ““““
35590 = ONISNOH INIWIT3 ONILV3H
191 —810—c01l9 IANLVINHOINI

101

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

100



Mounting

Service, Trouble-

Shooting, & Wiring

Electric Heated

Parts Data

Maintenance

g719— OHOs0800

v409— OHO0£dd0d

(¥3ANMAD MOT38 Q3LY20T)

7 YOSNIS "dA3L

200-¥00—1066

(13NVd 30IAM3S ¥3IMOT ANIH3E)
HOLIMS d00d

FOINY3S ¥IMOT
100—Z6Y—6£S6

nig

600—¢90-02¢28
100—C6Y—62S6

oo

%SBOON% [—ng=__“Ig-n18

(39NIH ¥00a 1v
T3NVd INOY4 aNIH3E)

HLINS O V
600—652¢—94£6

NOHLVYVA
£00—11¢£—9.26

3y ]
g
TN
900-202—9.56 OIA
1VLSONYIHL
JdWILYINO

NVIOVIA ONIGIM

g100—84%—906G

600—19¥—6¢£G56
HJOLIMS

6

9285

- XZ S00-9/Z-0+98
= HOIIMS J000 93 1GNNL =] d3dWva v
L£0-0S 1 —2598
Romooﬁmm% MW o ——Tv1-x40 <09 ¥E07£90-0228 el S
For=Ngo] | ] W\WJ ] — -~ T J
i 3 | | o ~ [[x .8 G10-150-0228 cE1g O 070 ; O Ve8| |.9% 800- 1900228
i N, || 3 200-662-2615 .8 §10-£50-02¢8 O i Q |
w| | C—Gr b Og V13 8 G10-250-0228 £E->1g| S8 | |.8v 0L0-190-0228
| i 200-6.9-,296 | | 8 ¢L LL| yoLow % 200-#12-8615 i
o 100-¥1Z—-861G
f S - | | S = o yIHVINE LINOYID f
® L = @[221 17 S 5
| 53 3 = | | S0 ol EE|s ® ® g co—>1g| O O ye—>a : 9¢ 800-190-0228
— o O - - “ — —
| 22 i ol | G EEE | D 1 8] |
i Wm N m mi i I 2 R ce—>a Q O w8 | .87 010—190-0228
> Il o SIS ® 200-#12-861G N I
i Ny (o P2 : AV13Y 17— @
| 8a g g o Mmsaf | o [l SIN3NITI ooTvheTEeLs | f Z00-£02-9/56 |
e S
|| s BEEREL s | e | it
— T w
| a| £ AVIdSId S | 5 [Bl2F | LINM=IH 2
| =28 I@ aNVv g90d © i i TP Te“Clo £y MIWOS £Z0-800-S+S6 | i 5
! SN .. 9N Z00—¥€1-2598 W o
| g5 [¥37108INOD L, 8BS A N oH0 =0T e %
e
% i e e i @ @ @ = =
\\\\\\\\\\\\\\ | , - P e — | i @mm%ms@d ONILY3H @wl
N i N —achH— ] 00-260-0/86 1
TANVd INOdA B AOC | 1vaH H 100—8£0~L686 NS @ i ! 8 200-¢60-0/86 8
| < S .8[610-250-0z28 IHM O@O N Wm | i %, T
© | 100-£00-L156 ¢l—ng/xg NI i @ S @
ey se—>18 B 1012500228 W |3 i i ;
200—-L00—1LLL8 .8 L101450—-0228 Y19 T =
|| yavasg 1inowio ST1g .6 800-810-0228 S8 @@@ RENN | f []s SININITI | ONILVIH =5
|| TYNYIINI HLIM Il | ] (@) -
YINHOASNYHL «Ch C00-ISLT0CE8 o o) p_ygptozes 2130 f 2 2002600286 2
i .8 1015010228 519 O@O T i i T 7
ZL too-lsi—ozze  ad/>8 AR @ 5] @ @
= | RAE] = @ @ @ NS | | & &
5 i ™ 5 =|x m W i L |
ol === Xz | W _—__—__— R
SIREIER L __ _ ReAs ﬁSHBM%m\IMW\\\N\L
OOH|X|O (9]
w_ ONISNOH ININ3TI ONILVIH
Od0 -
191 —810—c0Ll9 FAILVINIOANI

(13NVd MovE)
“TON3 T1041INOD

(o]
—| = ~ ) — o) 0| = n o|lo | ==
- S N B R B RS B S R R L R = S E L L R sk S
¢ HEHEHEEEHRERERHEEEEREEE
N | o [col BN Q| IS (30] [eol Nep) N | |N|LO
© mla|lSlelv|R|R|IR|Iv]|L[LI5]|2|e|RIR|IS|TIv[I|C]|8 |alo
-~ id 54 Boll B B Bl Bl B Bl Bl Bl K52 K B K B B K B K B A Bl s
Nn|nlw|lolololo|lolololAlalolalo|lmn]lalolo|lo|lo |o|w
o [N KN B0 S E B B B S S S B = S R S T R Y B Y R R R )
IO ILAN|IAN|INIANINIANIANIN]IHN]H]DNIN]HAN] AN [N
- d|la|o|a|o|o|Dd|w|o|o|d|d|h|o|h|d|a|b|o|h|D]|0 ||
>
o . a 2
~ _ s = S
< = s | & = bS]
N m ~ 91.l Oerl
) = R S N s | = c | @5 lE
0 ~|—]s || O 3 O | o
BI mm M R [ 3 | « 9m ol g|f¥ |3
- ~ o > ~| =1 ~| ~
v|lo|lo|S ol s|wl-: sl SI=] 38 ol |
212 — ) 2 1alo 3 ©|m -
o slo|3 x| |o|a|R|e|lo|z|Q&]|*|clx]|a T RNE | v
- ol o|lg|lo|*| ~|z|> L a ** *+ w2
alE SN = QIslelslol Slel S5l
(=] o =T vl |22 ST RIS EX] sl | e
1 k:k:O..ZLLLLWLLFOWe_BleLMLL 1= =
| HS|S 3[R 22| e|=|F||T| B E|Rm|R|R |25
(8 CHlolo|lZ|e] >l 2l =2l >lelilxl&lsolal x> >
tBBmlsssssssrRSRs_lsrss 0
o O | & tjlaolalala|lalalvuls 9] Ol s|lU]| on|lo|ln| v o &
T 2 Il ol Y 3 B - g 0 Il Sl =l Il - el -4 =1 e Y B A - =
N Q21 E| 2| o|lo|lo]|lo]|lov]lo|lel|3|olzlo]|l|a|e|Tlo|lo |2l
o %er"rrrrrrrm%r%r.nmrwrr%m
HEIEIEIEIEEEE = =5 = = =
.D_; a2 lals|= === 212F|2|2| 2|23 2|=2|0|1=21=2 |3
m >
)
Q X

ONNOYI TYNY3LX3

Ny9

103

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

102



104

Key Description

Power-Block, 3 Pole

T-30
9897-037-001

DCBD50, 80HC_-64FN, 400V/3 Phase/50HZ 22KW

T-50
9897-037-001

T80
9897-037-001

QTY

Power-Block, 1 Pole

9897-038-001

9897-038-001

9897-038-001

Terminal marker

9558-032-001

9558-032-001

9558-032-001

Terminal-Lug, Solderless

8652-134-002

8652-134-002

8652-134-002

Scrrew-10-32TT x1/2 GRN

9545-008-027

9545-008-027

9545-008-027

Wire Assy-BLK #1, 11"

8220-064-013

8220-064-013

8220-064-013

Wire Assy-BLU #2, 11"

8220-064-061

8220-064-061

8220-064-061

Wire Assy-BLK #13 8"

8220-057-016

8220-057-016

8220-057-016

Line Filter-EMI

9183-030-001

9183-030-001

9183-030-001

Transformer 250/24VAC

8711-008-002

8711-008-002

8711-008-002

Wire Assy-BLK/RED, 17"

8220-150-003

8220-150-003

8220-150-003

Wire Assy-BLK/BLU, #12, 12

8220-151-002

8220-151-002

8220-151-002

Wire Assy-BLK/RED, 11"

8220-147-001

8220-147-001

8220-147-001

Wire Assy-BLK/BLU, 11”

8220-147-002

8220-147-002

8220-147-002

Relay, R1-Motor Run

5192-299-002

5192-299-002

5192-299-002

Wire Assy-WHT, 10”

8220-063-018

8220-063-018

8220-063-018

Wire Assy-WHT 9”

8220-063-002

8220-063-002

8220-063-002

Relay, R2-Heat relay

5192-285-004

5192-285-004

5192-285-004

Wire Assy-BLK, 9”

8220-078-008

8220-078-008

8220-078-008

Varistor-Coil Suppressor

9733-003-001

9733-003-001

9733-003-001

Relay, Elements

5192-291-002

5192-291-002

5192-291-002

Wire Assy-BLK, #33, 8"

8220-057-015

8220-057-015

8220-057-015

Curcit Breaker, 3-Pole, 25AMP

5198-215-002

5198-215-002

5198-215-002

Wire Assy-BLK, #34, 36"

8220-061-008

8220-061-008

8220-061-008

Heating Elements, 12KW, 208V

9870-096-006

9870-096-006

9870-096-006

Jumper-Formed

9295-006-001

9295-006-001

9295-006-001

((S XN I S o T I OB e W I (S IS I I I I I I I I S IS IOV RN I N I T IS B

INFORMATIVE 6102—-018-174

oG

ELECTRICAL PROPERTIES

K6

Q1 & Q2
5198-215-002 | 5192-291-002

5198-215-003 | 5192-296-002
5198-215-003 | 5192-296-002

9870-096-006
9870-096-002
9870-096-001

Z kW [R1-R3 & R4-R6

xA

25A | 22kW
32A | 30kW
32A | 36kW

MODEL

FN

FP

FQ

NS
777777777 oM
r 193
9801-104-001 DEXTER BLK b o
|  9801=085=001 DEXTER BLU |gm S Lol
[ | —
_ _137— + Ll O
\ GN—16 8220—137-001 \Eﬁ g m e
| 9627-679-002 188 %1 © OO 9
‘ — 03 [ C‘D
o
5 28 Lol
‘ i Q I 9 OOO <
© I © T LT O
ol Il § SRR T
‘ o 9627-770-003 ‘ Q e u‘)
S [e5o90009 7] Q mmm o
\ o 7 \ OOO n
| | | P e W WP
50 T 30
SOHM [__90HM TN
NE | DE] A8,
ay I ay ngl ©
HM C HM a s
777777777 ~m
e - T — — |~% o )
200-800— 1 1/8 = N oz "lg IS) s
— — X
| L1y Soo-zes wgg\lw o = %% S 4 4
‘ 2£0-690-0¢28| < < ﬁo—e@ s | e 2| 3 )
8 RAAAANT o Ime Al 48 % ! ‘
\ g — So 2 3} [ [ o | 9 @
! AR AR AR TNt s 83 < 217 B
| al o - 922 8 88 (I & 8
~‘u T = T Izae P o|®
| @ > = s FHe | Sl a
® nrou g‘ S by ‘ ol
O e} oo
RE] NN 8 ‘
T"HM HM HM 000—-6£0—-£598
SOHR | S| =T :
Il
| ay T [ |
| ‘ ] |
I 1T zoo-zF1=ozgeylneE ] Y & [CHg f
Qg | .Cl C00-1G1—0¢¢8[z] Nexa |
\mo <5 L1 100-zvi=ozzs[ el awall 1 5 = [H—gx t
EEE L1 £00—-05L—0zz8| | L g = ‘
rxé mé L2 O
X X X o
| Bl mle 7] B 08 6 Z00-<90-0008 gy M ! \ . ©
w S H00-Chz—
‘ LOAD L? ~ ‘(' A< $v00—-68C—C61G HM ““ ‘ o
‘E g |0 ~|__OF HM 01 §10-£80-0¢28 OF FAM o | T
LINE | o m[35 Y ™~ T
| e ZE 8220-078~008 9 \ B é%gb
T g | [ =
‘x =) =) CQ ~ (9\ ‘ © - e
8 — ~ — =
@ o @ u 8 - ) =<t 20
PR E i = ® e
3| g BKBU 12 o |> 5 wixe| R RO
| I & MR | 19 Slmie] s Iw
3| 8 8220-057-016 8" & N— - [ = e
\g‘ S 8220-064—061 2 oL L L | =
| 8Ly 8220-0571016 8" ® © ®\ o fo |0 © o (o <
0 0 0 0 0 n ©
I I cEEOEE ]
‘ « o e B B B |5 o
N N 8 18 [8 8 |8 |8 ‘ X
o o m N 2T o1 m|T o1 m|T m T o
N B/ Selg PR 2Rk 28 ] 2
= . Sy 58 8 OxR ¥8 58 | g
o (=]
18O ; | 8
210/0OEO .2:/O00[[00Q]!
3B SDBDIE - 3355 NI | (M|
5 2 SHS 9RQQQ
800CROF :4: gRos) [V A
i TS5 NEEEE l l
-~ oo 00 00 00 W
| ) ~ - = S000 ‘
- | - =z ~ 0 No oo
| WiZ—Hde—zHOS—A0OY £82 BE5S |
- - - o Ol
| o £000]000]||
Ll |
| (DO D IEEREEER .
X X X X X X M
‘ 5 % 5 8 ¥ ‘
0
~
\ \ 5
(o))
‘ ‘ < <
\ \ i
Il
.- I | ge
——————————————— F = — — 38
a o 22
o [6 X&)
\ = = 2| | ® 3
\ § 3 T
| ‘ Q‘ ~
\ 9295-006—001 9295-006—001 L L R [8g 3 "
“olioliolioltolie] o © 3808 i
‘ 0[ 1| M M| 7| ) S| o ‘ RA2L ©
@ [ M
‘ SEEEER (.} |.|8988 @
O|O| O|O| O| O Ll
‘ — o~ ) <+ 0 © T T T[T ‘*
@ o o o o o ©| o ©| ©| ©| o ) z
| 91999 20
olo|o|lo|o| o b 600—19v—6£S6
\ NS = \ —
00| 00| 00| 00| CO| O )|

Part # 8533-077-001 6/22

Part # 8533-077-001

6/22

punpunop

-9|qnoJ] ‘IAIRS

)]
=
<)
=)
(=¢
5
g
@
35,
5
Q

ejeq sued
pP33eoH d11109|3

oueuquIep

105



Mounting

Service, Trouble-

Shooting, & Wiring

Electric Heated
Parts Data

Maintenance

9481 — "OH(08/05)0900

J491—

(¥3ANITAD MOT38 @3LVO0T)

7 HYOSNIS "dN3IL

DCBD50, 80HC_-16FE, 208V/3 Phase/60HZ 30KW

9801-104—001 DEXTER BLK

££0—-0C1—2S98
£20—800—G+S6
zmo

9801-085-001 DEXTER BLU g220-137-001

OH(08,/05)ddod

(13NVd 30IAY3S
Y3IMO1 ONIH38)

HOLIMS H00d
30ING3S Y3IMOT

L00—C6Y—6£56

600—£90—0¢cC8

L00—C6¥— 6256

oo

920-£90-02¢8 L— vjm[ 8—n1g

(39NIH ¥ooa Lv

13NVd INOY¥4 ONIH38)

WYHOVIA ONIYHIM

(EL] EOFOE 4

N
QIA
900—L0C—9LS6
1VISOWY3IHL
dN3LY3A0

NOHLYHYIN

£00—-L1£-9.£6

HLINSOV

200—-128—-9L56

4100—-08¥—90S6

[

600—19v—6£G56

d3dAVa IV

HOLIMS

[l

ci-nus 2Ty =0

.92 800-190-0TC8

8% 0L0—-190-0¢CC8

.9¢ 800—190—-0¢C8

9% 800-190-0¢c8

«87 010-180—-02C8

«9¢ 800—190—-0CC8

£€0—£90-02C8 200—-$02-9/G6

080890
F 250-590-0¢228 (9SH ¥3NYNE)

050830 |VISOWY3IHL

LIN—=IH

9§40 C——T¢I-Nyg

HOLIMS 400d W
/@ SERISIATNN oA E—J a9 .09 ¥£0-£90-02Z8
X| X
[ SYIVING 1INDYID g
7 8 S10—£,50-02¢8| 7
i ce—>g mw Q vE—a i
.8 510-£50-0778| ol N
i 8-> O mn Q e |
7 8 G10—£50-02Z8| £00-£12-86185, |
Z00—%00- 10G6 oo $00-£12-8616 e
—  XT S00-9/T-0+98 f f
8 S10—£,50-02¢8| ]
134 i £e->1g O Q ye-yg |
1A 7 8 6l0—£50-0TZ8| O OEJ Q %
“““““““ 1 B o |« £E-51d 18
| f 2|8 < P .8 S10-£50-0¢z8| £00—£12-8615 f
& ce—>8 ¥00—€1Z-8618 e—ng
7 7 m@ D Dwuc\mmw\wmﬁm 7
& AV13Y
L_Jsr f | o ¢l 11| yolow f
Z00-6.9-/296 | f gl 1y B f f
5] =
221 11 2
L | ookl T3 6 & i
M) o —
3 || I| e (3 N
a3 o f & R , f
SE = I Ks 2 f
N | 8l @R ® AV13Y |
NS f f ol lgllolo ) SIN3N3T3 f f
©| g (1!
L —pkeasl | FH B | o] i
100—910—1/¥6 SISl e f
= o NE o .
AV1dS1d R i i Vi Wu_ w:rwmo oy M3HOS Rc\maowﬁmi i
& 1| b | ol
{@ ANV g0d i i 8 5|80 o1 200-+£1-2598 | |
1 )
Y3 TI0HINOD n SRR % El
2| 2 >
o , — |
\\\\\\\\\\\\ o o N3 [
i WIH| [ 100-8£0—£686 NS @ i i
TANVd INOHA & ENf=) f
i S .8]610-230-0zz8 IHM O@O N Q@ i
o | voofso0-ss56 cl-na/x8 M i
W ge—1g QA3 g W f
.8 ¥10}£50-0z¢8 y1g T z
f GE—19.6|800-8L0—-04c8 Se—>1g O@O j_,/:,é ;
ZL 200- 5L T0zz8 _am Mg G|
o
i .8 ¥10-25010228 18 O@@ ¢l ,umH | i
— —  ———— 1!
n f - ZL 100-151-0228 O @ o G f f
5 f o 5 |=|o 8 v10-,80-02Z8 Y18 @ L | f
oblminls | xlo &S 100-2£0—£686 3= ng Ll
o>Pcmzz - — - 1 - - - - T
o [OIx o= & w_
9590 -
991—810—20L9 IALYWIOANI  (awva sove) iy e
“TONI TOd4INOD
>
T
o ~ |~ |||~ —~]|m =l Bl B2l Bl Bl Bl Bl Bl Bl Bl Bl RN KoV KGN Ka'R N Rl s
Il E=l =1 a0 AN e [e)) — | N [ee] | - n [oe) bl Bl =
= =1 = S B I A A R = R RS R I Y E S E A B =& L =R =R s
2121212221221 22]|2122]|22]2]222]2
N|]oo| o o|lo|NIN [0a) ©o|m ~ |l =|lo|un]|x
mla|ASSIR|IB|Iv|IS|R|IB|IL]|L[Q|e|BIR|S|S|Iv]|2]|8|o]|e|a|D
d i B Bl N B B Bt K52 Bl Bl Bl Bl K i 1 Bl Bl K Bl Ko Bl Bl Bl Nl s
NIN|o|la|w|lo|lo|lo|l~|o|lolo|olalolalo|lmn|lalo|o]|o|o]|o|wn]|w
O R R Rl Bl N B BN B BN B BN BN R BN BN R R R BN Y BN B N R =)
Fllo|o|w]jo|luv|falalaln]lalalalalm|laldlalnN]| ==l la]a
Sloa|a|o|o|a|o|xw|o|o|w|o|w|o|n]|o||o|a|n|o|n|o]|o|d]|o]|
=l D=0 B=0 a0 INE B — | [ee] | - LN 0 = =1 B=!
= R Rl I B S L A R = B R L A P R =S = Y E R = k=R
2z IZ2I2(2 2122222222122 122222
~N|o| o o|lo| NN [02) 0| m N | =|®o|wn]|x
N LRI DY E Y B R R b B A A Y B R RN R R R L R R A = s
il I D Dol e Bl Bl Bl B Bl Bl Bl Bl Kl Il Il Il el Bl B Bl Il Bl Il
=N IN|o|la|lvliolo|lol~|lo|lolo|lolalo|lalo|ln|lalo|lo|o|o|o|wn]|w
5 AR e A N B AN B BN B BN BN o BN e BN R R A B Y B B Y B
flo|lo|vw]|jo|lvn|alalalN|alalalalmlalmlaIn|=sla]l=la|ldlola]lA
o |o|o|o|o|o|xw|o|o|w|o|o|o|n]|o||lo|a|n|o||o]|o|d]|]|a
[=
0
T
>
=
&~ = N
~— A ~
(7] m s | wls | m
ol o Ola]|—=]s |- ] s [NJolo|s
2 S2EI22] 2 |s 7 B e O S I
~ - ~ N =N > ~| £ - S
Sl X o o) x| <
R ENRNHEE G B EHEN R EHEE
= sle|®s|lelalz|alc] | g [F]a1F]*] 8]
| = -~ ~ ~ -~
Bl Bl 2 e m_ v |EIRIZ| == S| ElRl<C|IB 2] ||| 2| T
o S I e s = = =| . | el el el oY s|o JlZ|ls|Z|8|=|Z|E|E|E
oo e[3|2R[21Z2|D|R|R[(2I=|Z[E|D|B|E|D|w|R[P]2]5]5
=N S| © ol B2 IS e S B B A B B B A Y A K K S B A A D s
= Il ol Il Bl B alalalc|lg|lalalalZlal2laltlalals]l 2l a L ¥
o T T (%] 1] (%] o (%] (%] (%] 1] (%] (%] (%] m (%] (%] (@)] . —
.ﬂmumu..m.MWAAAc&AAAAVnAVr,AmVuA...uAA.mmm
i =| 2| E| E Qlo|lo|lelc|lo|lolo|vlam]|ly|m]|ole|a|lo|o]lele]lB gl e
s HEEEIFEEHEEEEHEEH R R E E E RN EE
o MR RNEEEE R EEE AR AEBE I BRI R G S
>
Q
oz

)

9295-005-001

©

SININFTI INILYIH

£00-960-0L86
100—-880—-0.86

Q

©

9295-005-001

©

SINIWNFTI INILYIH

—960—
100-880-0/86

[

107

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

106



9481 — "OH(08,/05)08900

(Y3ANMAD MOT38 @3LYO0T)

dOSNIS "dNGL

XT S00—-9LC-0%98

~OH(08/06)0d4g0d

Service, Trouble-

Shooting, & Wiring

(13NVd 30IAY3S
¥3IMOT ONIH3E8)

Electric Heated
Parts Data

WVHOVIA ONIFIM

HOLIMS d00d

JOING3S H3IMOT

L00—C6v—6£56

600—-¢90—-0¢¢8

100—C6Y—6£56

oo

320-c90-0z28 Z—nal°_°Tg—ng

(39NIH ¥00a v

3NV INOY4 ANIH38)

HOIIMS ¥00d

9627-770-003

L5 Ny 90d
MITI0HINOD

9801—-085—001 DEXTER BLU g220—-137-001

9801—104—001 DEXTER BLK

\\\\\\\\\\\\ 4
13NVd LNOdA

iy EOFOE 4

T

900—-£L0C—9.S6
1VISONY3IHL
dN31H3IN0

on E——y1-xy9

13A
OIA

NOHLVIVIA

£00-L1LE—9L86

HLINSOV

¢00—-12¢-9/.26

Maintenance

4100—-08¥—9056

TI-Nug Diimu

600—1L9V—6£56

HOLIMS
43dAVA IV

[l

«9€ 800—-190-02¢8

8% 010—190—-0¢C8

«9¢ 800—190-0CZ8

«9€ 800-190-0¢Z8

8% 010—190—-0C¢C8

.92 800—-190-0CZ8

@|@ d378NNL .09 $£0-£90-0228
PPN
[ SYINVINE LINOYIO
i .8 G10-/60-02Z8 @
i cc—>1g) O =
.8 S10-/50-022Z8 o0
| 2O e 1 O
i 8 §10-£50-02Z8 Owemwﬁw\mmﬁ
o8| ¥00-€1Z-8615
.8 Gl0-/60-07Z8
f = @) O
i .8 S10-£50-0Z2Z8 OH
“““““““ = oW
B i 3@ B g g méwmmon\movjm Og_\ﬁw\mmﬁo
| | ﬂ ~ nn\NMm O ¥00-£12-8615
L Z00-662-2615
| f ﬂ@ (HE] ety
f s ¢l L1 yolom
f f SR W E
P 7 (821 17 3
| R Ml EEIS MM mm mm
| S| K IZE|
i nr ||| @ PN
4
S 2| f g RRN= <
o c | HERERER ® AVI3Y
i 8| |EITmR -
S i o lellee 3 SIN3IN3T3
| e
ol=|mo|=] el = o
SEEBE | TAM 5 > Z 100-+62-2615
) i a3l RSP
e | Tl [R] TLL e oy MIIOS L20—-80D-5vS6
© g -] 8 9N Z00-¥£1-2598
i f SN S
L S I ) Y ™)
f f m' 58 188 4B @ @
| Aol [
N o V| 1§ o =
i = >omﬁ waH| P 100-8£0-686 NS @
| S .8[610-250—0zz8 LHM O@@ N Jlz
i © 001£00-£L56 cl—ng/Mg N ,A
= o
1 se—g 3 3
i 200—L00— 1L 1/8 «8 ¥107£50-0228 Mg @ 19 T[T
fK UIIVING 1INDAI0 GE—>T1d.6 200-820-04¢8 S| Nih
@ TYNYIINI HLM
| [ aneiossvail Izt zoo-1eifozzs _om ] - mm o
.8 ioimokﬁowmm Mg @ AU @ T
i Jz1 too-1si-ozzs ——— I
5| : O8O0~ g
= |5 |=|o .8 ¥10-,50-0zz8 M 18 S
cllmls | =~ |0 58 100-/£0—L686 S
oA CMT - ——e—e— et P — — — — — ————— ———————— oy — — —————
a1l =1=] O w_
BES) z

¢ £¢£0-¢90-022Z8 200—$02—9/G6
ﬁglmdlﬁaamz J3INING)

080800

050830 | V] SOWNY3IHL
LINM—=IH

N

0¥0 —_—T¢1—-N¥8

SININTT3 ONILY3H

S00-960-0486
L00—880-0486

—005:

9.9

9295

©

9295-005-001

©

SININ3T3 ONILY3H

109

Part # 8533-077-001 6/22

G00-960-0£86
100—-880-0486

—005

9295

©)
9.9

9295-005-001

©

[

991 —-810—2¢01l9 FAILYWHOANI

(13INvd Mova)
“TON3 TOHINOD

002

9897-037-001
9897-038-001
9558-032-001
8652-134-

9545-008-027

078-008
-057-014
8220-057-019

8220-
8220

8711-007-002
8220-151-001

8220-151-002
8220-146-001
8220-146-002
5192-299-002
8220-063-018

5192-285-004
8220-078-008

9733-003-001

5192-294-001
8220-057-015

5198-213-003
-061-008
-061-010

9870-088-005

9295-005-001

9295-004-001

8220
8220

9897-037-001
9897-038-001
9558-032-001
8652-134-002
9545-008-027

8220-078-008
014

8220-057-
8220-057-019

8711-007-002
8220-151-001

8220-151-002
8220-146-001
8220-146-002
5192-299-002
8220-063-018

5192-285-004
8220-078-008

9733-003-001

5192-294-001
8220-057-015

5198-213-003
8220-061-008
8220-061-010
9870-088-005
9295-005-001
9295-004-001

Power-Block, 1 Pole

Power-Block, 3 Pole
Scrrew-10-32TT x1/2 GRN

Terminal-Lug, Solderless
Wire Assy-BLK 9”

Terminal marker

Wire Assy-BLK 8”
Wire Assy-WHT 8"

Transformer 250/24VAC
BLK/RED, 12"
Wire Assy-BLK/BLU

Wire Assy-

, #12, 12"

Wire Assy-BLK/RED, 9"
Wire Assy-BLK/BLU, 9"

R1-Motor Run

Wire Assy-WHT, 10”

Relay,

-Heat relay

Relay, R2
Wire Assy-BLK, 9”
Varistor-Coil Suppressor

Relay, Elements

, #33, 8"
Curcit Breaker, 3-Pole, 25AMP

Wire Assy-BLK, #34, 36"

BLK;
Heating Elements, 17.3KW, 208V

Wire Assy-

Wire Assy-BLK, #34, 48"
Jumper-Formed
Jumper-Formed

DCBD50, 80HC_-18FG, 240V/3 Phase/60HZ 30KW

Key Description

ONNOYO TWNY3LX3

Part # 8533-077-001 6/22

108



Service, Trouble-

Mounting Shooting, & Wiring

Electric Heated
Parts Data

Maintenance

(13NVd 301AY3S ¥3IMOT ANIH3E)
HOLIMS ¥00d
3DIAY3S H3IMOT
100—Z6¥—6556

- OHO8GE00
OHO8d80d

481 —
HA9 11—

WVYHOVIA ONIFIM
NOHLVHVI

£00—L1E—9/86

4100—-08%¥—9056

O HLINSOV

g T8 R \ Z00—12-9./56
600—£90—02¢8 ﬁm mmw/%,m% m
L00— Nm# 6¢G6 O
[o~o] 900-,0C—9.56
920-590-0228 L—>1a L°_Te—n18 IVISONYIHL
(39NIH ¥ood 1V dW3ILY3INO — —
73NVd INOY¥4 ONIH3EG) @ 600 hwﬂgmwmmm
HOLIMS d00d
J31gNNL oA =T v1-x40 .09 ¥£0-£90-07Z8 d3dAVa oIV
““““““““““““““““““““ ’o)
el el [ SYIAVIE LINOYID ] ci-Ngg ——v1-x0
XX |C
| .8 §10-/50-02¢8 @ O |
(¥3ANMAD MOT138 Q3Lv00T) f £6-018 ye-38 f .9¢ 800-190-0228
«8 G10-£450-02¢8 S
7 SJOSNIS dNAL | £e—>18 O mﬂ O e | 8% 0L0—190-0z¢8
8 G10-£G0-027C8 Y00—£12-8618,
o—voo=Tom | co->ng S00-£12-8618 prera| .9¢ 800-190-0¢Z8
_ Xz S00-9/T-0+98 | 8 S510-/50-0Z28 f
L£0—-0€1-2598 SETN i cc->ng veonE | L9C 800-190-02Z8
L20—800—G¥S6 8 G10-/50—-07C8
R I 7\ S B Ny i ce->g O ? O e 1 8% 0L0-190-02z8
) L —Nd9 1 i 2|8 S .8 §10-/50-02¢8 $00—£12-8616 |
i 3 i | a ~ |~ £e-Hg S00-£1Z2-861S v | .98 800-190-0228
7 | 7 m@ D D T00—-66C—-C61S
I 5 AVI3Y
| 2| IS || W |z 11| solow =77
| LI| zoo-6r9-rz96 | | 8l B 1y [ i |- m@ £00-£90-0228 00 0o oc
S 2 | @(B|CT L] 8 | (9SH ¥3NyNg)
| & Lr ol B0 ol EER !
%2 o 7 5T E M EER N LVLISOWNYIHL
| @@ = | o| PETw S LINN—IH
| G SE 2| & R | || N
S8 Ok = 8| 222 3 AV13Y || 980 [2=—CTTT=Nag
| Wi INE f f o lelllels o SIN3W313 f
©| * DN N -
|z g ckersl | -, B | [ oo ] | SUBITT3 ONLYEH e
elte) 100—-910—L/¥6 SExeE e f 2
| T ~ | RERE L 900-880-0/86 9
R AV 1dSIa M f | T RERNEIE oy wawos czo-soo-sves | | h y
i M {LW ANV g0d i i 4 S ENE o1 Z00—4£1-7598 | | @m, 8
|| ° o e i
| 88 |¥31108INOD A e[ 9 kle %) %) @ N
oo i | = ol — — i i %,
o T L 2] o| 17 Ok
ANOZ L 100-8£0-L686 Ju o
~ 1VaH Y
TINVd LNOXS |2 v ()1
8] 610—250—02Z8 IHM @@@ N Q|0
| zi—ng/>g ,A,A | | @ SININ3T3 ONILY3H @m
| hd B #101/50-0228 MW 2 i i e aas %,
7K T00-L00-11.8 8 L1014S0-0228 M9 @ @ 17 H—/JM z 7 7 P O,
YIIVIHE 1INDUIO G¢—>1d.6|800-820-02k8 = > -,
|3 INING HL 7L ¢00-1G110zc8 S r,zn,x | i @m, & @m
HINGOASNVAIL ] —1GHY " “S6s,
i .8 £10-,60}0z28 18 O@O ¢l ,//mw | i S °
ad/38 J¢L too-15L—0zze Y ! @5
= | = 8 10-£50-02Z8 O@O o Gl | i & Q
B | e .8 L10-/50—02Z8 Y18 Q> | |
=2 B M9 L
o [Olw o |= ﬁ =< o 5lo 100—££0- 686 = L
o cHrhs L — - — T e - T P = J 494  — —
O [OX O © w_ \
990 -
— ONISNOH INJIW3T3 ONILY3IH
£91—810—2019 IALYANYOINI  (13wva sove) gy s
“TON3 T04INOO
— ||| ]| =] —H ||| A | H]| || ||| H]|]O|N]J]O|N|N|S |
—
o
—| = NNl ZIN|ola]|cdlalmlalal|t|R]|2|o|v]|v]o]|lo|lll=]=
oclo|QRlola|lo|lv|=|=]|o olo — o|o — ol=l|9]lo|e
HHAEHEHEREE AR HEEREREEHE HEE
OIS (32) | m N —H|lH]|O|Ln|ST
SlIBI2IS|ISIR|IG|IB|ILGIB|IA|A|ILIR|IQ|C|L RSS2 ]|B|B]|3]|S
S R R R EHE EEEE R R R E N E RN E N EEEEE
NN|Rla|lwv]lololelel=lololeleldleldlomn]ldalo]|o|olo|lo|w]|w
N BN IR Rl S B B BT BT B BN B BN B ST T S B B Y BN RS BN B Y B ey
@ | Vlv|lalalalalN|alalalalslalslaln]slalsm]lalalola]la
||| |n|0|o]|o|0|B|0|0|0|0|In|d|In|o||Db|o|Db|o|0|]|n| D
©
<
(o]
O
~
[+)]
0]
(]
i
.
(o]
~
2 =
N o S
o H s N
N 7 m < ~ M N N m
- alo N Ol~l—=1]: |- s s | Nlo|lo|S
L =l e S(=[=]o|= s m i KO R RN ES
'S | o o= TlaolslalslisSlel 3 o ol
Sl s o|g ils | | > 21 2=|"|s | & m|lc|o]|o] -
6 ol © =21 %= o |2 ol|UlZ2|W|D| £ ofl B> aQ H# N EYEY B
- el el B0 I o #*] Pl I I N S S S WEI ) clol|lo
1 o= E[2E[<|o]x TIR|IZ| 2|22 LT BIL|A|ElIXL] 5| <] o] 2| @
ol slolYl2 2] A g ey oy et} S} o = ol2|2|=2|=2| E| E| €
_ = KR B ES B E B R R R B EE AR EEEEE
) =N S| o Pl S Sl S Sl el Sl S S5 5S8]8] 52 5 5oLl
H o B : alalalu|lsg|lalalaun|lan 0 1] njlool ol |l o] & | &
=l Ll slelEelSI< <<= << << ~| << || 8 | ol <|<| S| 9| D
=] N O|IQIE|IE|2|o|lolo|lo]llo]|lololo]|ldloldlelelasov|TlolelE]2]S
c0 S HEE R EEEE A EE R E R IE G EE B S EE
a S |22 Ea|2=22[2E=2)22x2|2| 2|23 2[=|0|2|2]|3]R
m =~
Q
a E

111

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

110



Service, Trouble-

Mounting

Shooting, & Wiring

Electric Heated
Parts Data

Maintenance

- OHO8JE0d
OHO8AE0d

481 —
HA91—

HOLIMS ¥00d
JOING3S H3IMOT
100—C6¥—6£G6

600—-¢90—-0¢¢C8

L00—26Y—6¢G6

o~

920-590-0¢28 Z—>ng L>__°T6-g

(39NIH ¥0ood LY
T3NVd INOY4 ONIH3g)

(13NVd 30IA¥3S ¥3IMOT AONIH3E)

WYHOVIA ONIHIM

N

€00—-£1¢—9/.6

OHLVHVIA

33 \

dOLON

18 |

900-£0C—-9.G6
1VISONY3IHL
SIAENREVNG;

4100—-08%—9066

O H1INSOY

¢00—12¢—9.56

600—19v—6£56

(13Nvd Mova)
“TON3 TOHLINOD

ONNOYY TYNH3LXT  N¥o

||| ]| A= =] —H |l H]| A A || A ]| A ]| A H]J]O|N]|]O|N|N]|T | N
3
— N|o|— o~ (e} | — LN 0 T|=|=
=8 =R K=K B0 R B Bl B R = R R R A B S R = L Y A I RS k=S
212z 12(212(2=222]|221212 2222122122222
N | oo OIS ™M | m N —|H]|O|Ln| T
L Y E DY R R B B e B A B RS B DY A Y Y R Rl R = )
d 5 K- Dol 5d B Bl B B K2 Bl Bl Bl Bl Ko B 1 6l B K0 B Ko Bl B il B S
RR|Bla|lvn|lo|lolo|lola|lolo]lololdloldlo]|n|dlo|o|o|o|o]|wv|wn
N N Y R SN AN BN B BN B BN A BT BN Y BN I BN R o AN BN B Y T
o | Oolv|alalalalRlalalalal3|lalFlalN]Rla]lS]ala]lola]a
ola|n]|o|an|w|o|w|w]|o|w|o|o|w|h|w]|h|w|ada|b|w|ib]|o|w|d]|a]| o
(o]
(-]
/
Q
()]
(]
m
(u]
S
o >
< N s T
N - — = S
T nils | | =
-~ n|x Cn2 © 2,,W
R < . N o | o
™ o|© - AQM,QJ, ] o| || F|X
L. = | h > A s A § 2N B S )
vl 9| Tlalslal=s ol 7 o oSl
0 Sl s o|d ils || > 21 21=18: | = m|lc|o|o] -
ol o = X|:s |Vl |U|2|WU|D|x ol & | (%)
i a3 o | | ® ORBRBr,r9D.s#3##..mdd
! ol N WKUKWBWWWWm_WaK%tVNDK,VNeee
| Aol=lo|lalI| S vl el Bl I o= Slale|=|=| €l €l €
o s MEHEEMEEEREEEEERREEEEHEHEEEEE
=il 5| © ol Sl 2l el 2l 2l 2l 254l >0a] 22 2 5l 8] 8
I =No|lo|lsls||2lalalalslalaglalagl2lal2lalrlaldls!l gl g o B
p__ ssssossss (7)) Ols|lWw|lulmo|] O]l O] o - | —
o = o ol =g = I o) - - - el I (- I - el -4 Il -4 =1 e -4 e 4 4 = R
N O|IQIE|IE|2|o]|lolo|lo]llo]|lolo|lo]|dloldelelasov|[TlelelE]S]S
o S HEE R EE AR AR E EE B E IR R B EE AR EE
o| @
w S 2|22 Ea|2=2[2E=2)22x2|2| 222|202 3]R
(@) =
Q
a 4

HOLIMS 9000 =N HOLIMS
y31annL on B——Tv1-x9 00 $50-£90—0228 Y3IdAVA IV
““““““““““““““““““““ 0
oz [ SYIBAVIIE LINOYID ] ci-Nee —vi-o
X|X|C
.8 Gl0-£50-0228 @ |
(¥3ANAO MO138 Q3Lv00T) W ££-l O yE-©18 f .9¢ 800—190-07¢8
.8 610-/50-0¢228 S
- f 2218 O ﬁ O E | 8% 010-190-0228
7 Komzwm QEMH «8 S10—-450-0228 Y00-£1C-8615,
700108 i £ 500-£12-861G veona | 95 800-190-0228
- XZ S00-9/Z-0v98 | |
= .8 610-/50-0¢28
/£0—0¢1-2598 TETN | s O O veone | .9 800—190-02C8
£20—800-5+S6 .8 610-/50-0¢228 S
—— — = — | BA_ |1 - i o ] O ﬁ O e 1 8% 010-190-0228
| 91 —Nd9 i i m o @ X .8 G10-£50-0228 $00-£12-8618, |
: & (g aa ce>18 G00—¢12-861G g .9¢ 800—190-0¢c8
9 f , 66— f
| O 200—-662-2615
W 5| Csr W | ﬂ@ o 0| If——————————1+ 1 -t
2 & HOLOW
| ¢00—6.9-.296 8 = 5 ££0-£90-0228
f S i f f Wﬁ n= L) Z00-£02—9/G6
| U2 L = f f gBlL Al E=R I (9SH ¥3N¥Ng)
X3 9 7 SE Bl BE|S N LVISONY3HL
| @@ g 7 o EEE | | LINN-H
vs)
| BB sk 2! erﬁ@m N N
| & : | I i i
oo o S i © ol % i
©| = N -
| 5 4 ol o | T B & | I e (O
S 100-910-L.¥6 SExBE | ; S I £00-950-0495 ]
i iy _ i = Rz |! 900—-880—0786 8
i S| = AV1dSId 2 i i ? ,u 2L 23 o N3WOS 120-800-G¥S6 | | > T
. TS anv 8od il 8| 54t oM 200-veL -3 | | OB O
i NGRS A ] )
28 | ¥37105.NOD R 58 o 13 < N
i oo i 2| = = 1
I A B B of "7 SH QO Q
~ 1VaH —8€0~ Ny u
T3INVd  INOY |2 __ NSRS RE
i 8] 610-250—0z28 LHM O@O N Ql® i
00-2286 zi—ng/>a ,A,A | @ SININTTI ONILVIH @m
J5E Syt 33 g | |
i 200-L00-11L8 .8 £10+250-0228 Y19 T z i i 8
X y3MvINE 1INJNI0 Se—>719,6|800-820-0778 Se—g O@O SENN S 2N b
|® TONEINL KL e o I r,znr I @m, *00 @m
YINYOISNVL | = 8 #10-/5010228 3 R
i .8 £10-(50}0z¢8 518 O@O ¢l lHaw | i s °
ag/yg | —lgL-0zz8 ———— ! @ 9 O
= | = O OO e O  yo-se0-ozze O@O o1 Sy ! f & @
= | o |5 | o .8 L10-1S0—0228 18 D > | i ~
oleRE L__ _ _ | ~SEe T T I T e ——
315l =1E=] 3} w_ \
990 -
_— ONISNOH  INFW313 ONILY3H
L91—=8B10—=c01l9 JAILVWNAOSINI

113

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

112



. A i > Service, Trouble- Electric Heated Maintenance
Mounting Shooting, & Wiring Parts Data

Dryer Parts Data

Section 7

50Hz

Notes

115

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

14

1



117

Specs & i Operations & Service, Trouble- Electric Heated ;
. Pl e ce, el aintenance
Mounting 9 9  shooting, & Wiring Parts Data
_— _ _ HLINSOV NOHLVYVIN
6¢ —0OH080900 AR ERINEIL V100—96¥—90G6 HLNSOY NOHLYdv)
65— OHOCGJO4Y0d (T3NVd H3IMOT ONIH3E)
_ HOLIMS ¥00d
6e— OHOZJd490d 30IAY3S ¥IMOT
100—26V—65G6
¥3ANIAD MOT38 Q3LvO0T) Boﬂmjmvwmmmm mmwuwnmmmmwm
=T — o™ ot HLINSOV -
43ISNIS dNFL 9¢0-£90-0228/ Auwwagm H@Jm 900—-/07—9/c6 0H0—652-9.56 09 ¥50-£90-0228 600—19v—6556
200-700~ 1056 3Nve NGNS GNIH3E) LvisondaHL NOHLVIVIA HOLIMS
— XZ S00—9.2-0¥98 § dIN3LYINO Y00—-L1E—9/¢6 MAdAVA dIV
£L£0—0¢1—2598 y319NNL DWO 6¢—"0H0£d820 ]
BEIN (s3}
£20—800—5¥S6 2= - 0 Oof——
RENN i OIA ¥1—AHD RS ci-Nag 25 1-x95
for=Nyol 11— — — — — [T 1 e00-sg0-0Ze8 - - 71 Y —_ = B
| ’ O | a3y/x18 ﬂm%\mmm-wmmwm ﬁ 200-662-2615 [7[ 039 |
o oo,
i g | g4 | .6 200-9v1-022¢8 Naxg DQE N> @ 7518 i
|| - —
B _im_m\mwmm f 22 | - To0-5¥1-0228 Quyg =~ n = CHax |
| a
| 8 | o0-s90-0zz8 MWW o 5 m@kr\s | T TAM Y18 (12 i
I 2R 3
|” 3; 7 Bm\m%@ MY 7% D z TAm | | MN _ f
| 52 S i Noo\mooiﬁwm LM 5 A . MO i
@@ E ¥INVIIE LNOND & _ = @ . o NNE < =z
i ﬂﬂ mc i 4<ZW@HZ, HDOIE\S%! j mM .2/1—8 0£Z-100-0Z28 a3zdg/»>g A0V ¢ 19 g mu i
! YINJOASNVIL & - o0 g
i WW N © | mb\zmmi/\H%H i Hn,u .2/1-9 Lez ZH ozze  N1g/>g vzlp . — ] o ﬂﬂm |
fatal g & g 1010 S & 2 |5
| 100-910— 1/¥6 SERRE | , 39 7 ¥ bt Loo-z1-ss06 | |
e —910—- 5 ? :
'S8l = avigsia| PECPT el 582|909 Q3| Wi g : F————— -
i [N o i o' m e I , @
LM RLIE gl T T e et B R ||
~ X |
| [431108IN0O | Hd L NIomW " H3vINE 1INO8D SRRE | lvisomHl |3
R £T0—-800—-5¥56 VNYIINI HLIIM |= O @ | LWM—IH o
(I N A B I A N AR L I35 aNNogD YINYOISNVYL [§ Six B Lf w
TINVd INOYA A WSS w0 R—-] N €00 womﬁ\mwwm
— 580 S —200—
8/1—81L0—c01l9 INLVNIOANI 5|~ 300410313
(13NVd MovE) £20—800-5¥56 SETSARETN T M, = MYVdS
s N o r
JQZM JOKHZOQ 0608900 L00—£61—LG86 ._ % gﬂL
05/0£0800 L00—Z61—£586 13A 578 ——
IAWA SVD m— YOSN3S
Nyg
JAV14
>
T
@ — | = | =]~ Nl ||~ |~
r|la|X|=E Nl
SEEE s|3|8
Nla|a]w al|ld&|o
SEEE: eIk
bO|lm|o]|o | &
=S N|n|un|o N | ™M™
el o | | w |+ TN
||| O (o) e | i)
s |32 3 —| 9
SEIEE s| |8]8
Rlala|w e & o
SEEE gl (2|2
o] o] Ln A |
| m|ln]|o N m| M
1 M| | n|wn < N S
N lo|lo|lo|oa [<)) ol o
=
(=}
n
=
o < | o M 3 M o | o w o M
1 gls|3|2(3]|3]3|2 3|8
o [MZ|2(2(8]51E|5lg| | |E|2
g o MR E Py o S
™ NjlLjlun|lo|lo|laN|mMm]a ™M | ™M™
o 1 MmM|Ts | njv]jo || Nn| NS
P lo|lojlojla|la|ja|oa| o | o
(o]
o 5
™ g
1 a
! 2| & alalg] |5
O ol =1 Bl e | 4 | % S
H m cl=|=
o Z|= [ PR R o}
o s8] 3 glale =
0 =(3|=2] = SEIEIRE
S HHEBEEERE
= =lalwlE|S|E|lEg|E =
LN e} Elm|o|<|S|m|c|® F
o | AN EEEEEE
b N slalelsle|3|1El8]88[E]T
M olS|S|=|12|CIZ|IEIE|E|al2
w o S A K kel ke kel =1 ke
(@) >
a 2

16

Part # 8533-077-001 6/22

Part # 8533-077-001 6/22

1



	Section 1: Dryer  Specifications and Mounting
	Section 2: Dryer Installation
	Section 3: Dryer Operating & Programing Instructions
	Section 4: Dryer Service, Trouble Shooting and Schematics
	Section 5: Dryer Parts Data
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Group
	Dryer Rear View 30Lb
	Dryer Rear View 50 Lb
	Dryer Rear View 80 Lb
	Bearing Housing 30Lb
	Burner Housing Group 30Lb
	Electrical Box
	Section 6: Electric Heated Dryer Parts Data
	Section 7: 50Hz Dryer Parts Data
	Section 8: Maintenance 
	Air Flow switch Assy

	Machine Specs 6: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	Installation & Operation  13: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	Programming 11: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	Electrical Wiring  13: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	Parts Data  13: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	50Hz Parts  13: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	Maintenance  13: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	50Hz Parts  14: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 
	Page 36: 
	Page 37: 
	Page 38: 
	Page 39: 
	Page 40: 
	Page 41: 
	Page 42: 
	Page 43: 
	Page 44: 
	Page 45: 
	Page 46: 
	Page 47: 
	Page 48: 
	Page 49: 
	Page 50: 
	Page 51: 
	Page 52: 
	Page 53: 
	Page 54: 
	Page 55: 
	Page 56: 
	Page 57: 
	Page 58: 
	Page 59: 

	Kits, Assemblies, & Common Parts 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Loading Door Group 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Kits, Assemblies, & Common Parts 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 46: 
	Electrical Components 46: 
	Kits, Assemblies, & Common Parts 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Loading Door Group 47: 
	Water Inlet & Rear Channel 47: 
	Electrical Components 47: 
	Kits, Assemblies, & Common Parts 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 48: 
	Electrical Components 48: 
	Kits, Assemblies, & Common Parts 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Loading Door Group 49: 
	Water Inlet & Rear Channel 49: 
	Electrical Components 49: 
	Kits, Assemblies, & Common Parts 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 50: 
	Electrical Components 50: 
	Kits, Assemblies, & Common Parts 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Loading Door Group 51: 
	Water Inlet & Rear Channel 51: 
	Electrical Components 51: 
	Kits, Assemblies, & Common Parts 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 52: 
	Electrical Components 52: 
	Kits, Assemblies, & Common Parts 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Loading Door Group 53: 
	Water Inlet & Rear Channel 53: 
	Electrical Components 53: 
	Kits, Assemblies, & Common Parts 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Loading Door Group 54: 
	Water Inlet & Rear Channel 54: 
	Electrical Components 54: 
	Kits, Assemblies, & Common Parts 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Loading Door Group 55: 
	Water Inlet & Rear Channel 55: 
	Electrical Components 55: 
	Kits, Assemblies, & Common Parts 56: 
	Cabinet & Front Panel Group 56: 
	Rear View 56: 
	Cylinder, Seals, & Bearings 56: 
	Loading Door Group 56: 
	Water Inlet & Rear Channel 56: 
	Electrical Components 56: 
	Kits, Assemblies, & Common Parts 57: 
	Cabinet & Front Panel Group 57: 
	Rear View 57: 
	Cylinder, Seals, & Bearings 57: 
	Loading Door Group 57: 
	Water Inlet & Rear Channel 57: 
	Electrical Components 57: 
	Kits, Assemblies, & Common Parts 58: 
	Cabinet & Front Panel Group 58: 
	Rear View 58: 
	Cylinder, Seals, & Bearings 58: 
	Loading Door Group 58: 
	Water Inlet & Rear Channel 58: 
	Electrical Components 58: 
	Kits, Assemblies, & Common Parts 59: 
	Cabinet & Front Panel Group 59: 
	Rear View 59: 
	Cylinder, Seals, & Bearings 59: 
	Loading Door Group 59: 
	Water Inlet & Rear Channel 59: 
	Electrical Components 59: 


